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GENERAL INFORMATION

For parts or service, contact the dealer from whom you

Authorized (Man Parts and Service Center.

TO avoid errors or delay in filling your parts order, always give the MODEL

or refer to your Nearest

, SPEC NO. and SERIAL NO, from th

Ormn nameplate.

+

MODEL AND SPEC NC).

r 1
SERIAL NO

‘~

M-1149

For handy reference, insert “YOUR”

nameplate information in the spaces above.
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This catalog app!ies to the (3T Transfer Switches as indicated below. Parts are arrartged in sections. Each
illustrated part is identified by a reference number corresponding to the same reference nurnbet in the
Par:s !istforthat group. Parts il[ustrati~wle =~~~ift-ir’a[ I Icifig :be MODEL, and SPE(2 NO. from the switch box,\..7L4,v~y~!~..ur. LT.JIII>

nameplate select the parts that apply to your transfer switch. iJriless c)~herv~ise meniioned in the

description, parts are interchangeable between models. Throughout this catalog, front of transfer switch is
the door side. Right and left sides are determined by facing t!-le cabinet doors.

MODEL IDENTIFICATION

OT(JCt)

‘w-
SWITCH TYPE

iJ- 2 & 3 Pole
P- 3-Pole, single phase

over-lap sw!tched
neutral

N - 4-Pole, single-phase,
over-lap switch
neutral

STARTING CIRCUIT
A Non-Automatic (no-start

clrcult)
C Z-wIre, 24-volt
D Z-wire, 12-volt
E 3-wire, 12-volt

TRANSFER SW}TCHCOMBINATlONS
D NEMA#l cabinet MHBS-MO

(2) Aux contacts, both
sides

H Same as’’ D’’exceptoper]
construction

K Programmed Transition added
to’’ D,” 1 - AIJX. contacts

L Programmed Transition adcjed
to “1-f,” 1-AIIx. contacts

M Dust-p romcab!net added to
..[,,.

N Dust-proof cabinet added to
“K “

R Same as”D” except noaux
conta[; ts-Usf; wtt17r~{>rl-aut\]

s, Sameas’’H’’e xceptr~~aux
contac[s-lJsc with non-auto

.

100
.

.—

12 02 c
,—

LSpec Le!ter advances
with manufacturing
changes (A to B, B
to C,etc. )

E
Control Accessory Group
10-1.5 Automatic (not

GSA approved
above 301V)

20-25 Autornatlc (GSA
approved)

51-55 Norl-Aotomatlc

VOLTAGE CODES

1 120 1(7,2-wire
3 120/240, l,), 3-w!re
4 120/208, Xl, 4-wire
AX 2771480, 3$4 t-wire
(j ~ 120/240, X3 4-wire

r)t?lta
7 220~330, 3@ 4-WII“!?
9X 347~lX10,3@. 4-wlrc
NOTE: !D[jr !XI H,: add

,] “5” In frurrt of
v(Jltaq(?(.od(!

—.-—. .—

AMPERE RATING
100 t 50, 225, 280, 40(J,
6(00 800 1000
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CABiNET ASSEMBLY (AUTOMATiC)
TRANSFER SWITCH COMBINATIONS D,K

— —
-.— -LJ/ —— -—

F#EF.
?40.

PART Crw. PART
Fm. USED DESCRIPTfQN

REF. PART f2TY. PART
No. No. USED DESCRIPTION

26 856-0001 2 ~’AWasher, LGCK - E!”: ,#6)
’27 323-? 129 1 ~’Guard Receptacle

28 518-0402 2 +’ciip, Speed

29 403-0931 2 $’Bolt, Eye - Lifting
30 HARNESS, WI Rlfi!G (Includes Parts Marked E)

338-1190 “f 1 Phase Units (2 and 3 Pole)
3 Phase Units

338-1190 1 Voltage Codes 4, !50, 4X, 54
550, 54X (2 and 3 Pole)

338-1260 1 Voltage Codes 4, 50, 4X, 54,
55D, 54X (4 Pole)

338-1194 1 Voltage Codes 7, 57
(2 and 3 Pole)

338-1117 1 Voltage Codes 9X, 59X
(2 and 3 Pole)

31 323-0900 1 fX3eceptacle, Twistlock
32 332-1697 1 EBlock, Terminal

CAF3iNET ASSEMBLY CONTFfOL
301-4822 1 2 and 3 Po!e Transfer Switch

(Includes Parts Marked ‘)
301-5134 1 4 Pole Transfer Switch

(Includes Parts Marked $)
813-0096 6 $’Screw, Machine - Round Head

(#10-32 X 1/4”)
853-0008 6 $’Washer, Lock - ET (#IO)
BOX, CONTROL
301-4332 1 *2 and 3 Pole Transfer Switch
301-4510 1 +4 Pole Transfer Switch
301-4503 1 ~’%ppori, ContrGl Box

Center
406-0420 1 $* Strike, Latch
BRACKET, DISCONNECT PLUG
301-4338 1 ‘2 and 3 Pole Transfer Switch

1

2

3
4

5

6
7

301-4745 1 *4 Pole Transfer Switch
8 813-0009 4 +* Screw, Machine - Round

(#10-32 X 7/16”)
9 854-0010 4 $.’Washer, Lock - IT (#10)

10 860-0008 12 *’Nut, Hex (#8-32)
11 853-0005 12 $“Washer, Lock - ET (#8)
12 DOOR. RIGHT HAND

Head 33 RELAY, ‘INTERPOSING
307-1545 1

307-1546 1

34 406-0363 2
35 406-0370 1
36 508-0177 1
37 CLAMP, LOOP

332-1356 2
332-1414 6
332-0050 6

38 306-1380 2

3,4,5 D,53,54,55D
4x> 54x
Pin, Hinge
Pin, Latch
Washer, Nylon

13

301-4583
301-5133
301-4499
812-0148

1
1
1
2

*2 and 3 Pole Transfer Switch
+4 Pole

$* Door, Left Hand
+* Screw, Machine - Round Head

(1/4-20 X 1/2”)
‘Washer, Lock - IT (1/4”)

$* Bracket, Swinging Panel
$’Mounting Package - Meter

Panel (Includes Parts
Marked A)

t“APlate, Meter Panel
Mounting

$* ANut, Hex - Swivel
Washer (1/4-20)

$’AScrew, Machine - Round
t-lead (#8-32 x 1/2”)

$* AWasher, Lock - EIT (#8)
$’ANut, Hex (#8-32)
$* ASpacer
$ABracket, Terminal BIGck
$’AScrew, !vtachine - Round

Head (#6-32 x 3/4”)

3/4” Diameter
5/16” Diameter
1/2” Diameter
Spacer, Mounting -4 Pole

Transfer S’wiiGhe5
ptate, Striker -4 Pole

Transfer Switches

Strip, .!vtarker (O thru H)
*Panel, Front
$.Screw, Machine - Round

Head (1/4-20 x 5/8”)

$Washer, Lock - IT (1/4”)

14

15
16
17

854-0014
301-4578
300-1138

2
1
1

39 301-3524 1

40 7?32-1698 1
41 301-4506 1
42 812-0150 418 301-3895 1

870-0299 1019 43 854-0014 8

._ Parts included in 301-4822 Cabint?t Assembly
$ - Parts included in 301-5134 Cabinet Assembly.
A - Parts included in 300-1138 Mounting Package.
E - Parts included in Wiring Harness Assemblies

338-1190, 338-l 194 and 338-11?7

20 812-0079 8

8
2
4
1
2

21
22
23
24
25

856-0002
860-0008
150-0302
301-5382
812-0066
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CABINET ASSEMBLY, DUST PROOF (AUTOh4AT1C)
TRANSFER SWITCH COMBINATIONS M,F4

o-i- . . . . El .-...- -0/ —.—..-———.

REF. PART- C3T”Y. PART
?40. Mu. USED DE SC H: PT:ON

1 CABINET ASSEMBLY, CC)NTROL (INCLUDES PARTS

REF. PART
No.

301-5445

C2TY. PART
LJSED DESCRIPT~ON

1 ‘Mounting Assembly, Meter
Panel (Incl; ides Parts
Marked O)

1 “eDoor and Plate Assembly
2 ‘*Strip, Weather
2 ‘%Strtp, Weather (9” of 3/16 x 3/8”
2 ‘@Strip, Weather (32.5” of

118x 1/4”)
2 “~Strip, Weather (4” of 1/8 x 114”)
2 ‘~Strip, Weather (33.75” of

3/16 x 3/8”)

No.

26
MARKED “)
301-5307 1
301-5308 1

2 ‘BOX. CONTROL

2 and 3 Pole Transfer Switches
4 ?ole Transfer Switches 29

30
,3?

32

301-5624
895-0202
895-0200
895-0198

301-5305
301-5306

3 813-0096

1
1
6

6
1
1
1
1
2
4

4
1

2

2
4

8

1
2
12
12
1

1

4

2

2

2
1

2 and 3 Pole Transfer Switches
4 Pole Transfer Switches

*Screw, Machine - Ro!Jnct !-&ad
(#10-32 X 1/2”)

“Washer, Lock - ET (#10)
*Support, Control Box Center
*Siiike, Latch
‘Guard, Receptacle
‘Bracket, Disconnect Plug
●Clip, Speed
●Screw, Machine - Round Head

(#10-32 X 7/16”)
“Washer, Lock - IT (#8)
‘Panel Assembly, Front -

4 Pole Transfer Switches
‘Screw, Machine - Round Head

(1/4-20 X 1/2”)
*Washer, Lock - IT (1/4”)
‘Screw, Machine - Round Head

(1/4-20 X 5/8”) -4 pole

Transfer Switches
●Washer, Lock - IT (1/4”) -

4 Pole Transfer Switches
*Bracket, Swinging Panel
‘Eye Bolt, Lifting
“Nut, Hex (#8-32)
*Washer, Lock - ET (#8)
‘Door, Right Side (Includes

Parts Marked A)
*Door, Left Side (Inclurfes

Parts Marked T)
*Af&rip, Weather (15.31” of

l/4x 1/2”)
*AtStrip, Weather (56.06” of

l/4x 1/2”)
*AtStrip, Weather (56,06” of

1/4 x 3/4”)
●ABar, Latching
*AHandle, Lock (With Latch)

33
34

895-0197
895-02014 853-0008

5 30:-4503
6 406-0466
7 323-1129
8 301-4338
9 518-0402

10 813-0009

35 895-0199 2 ‘~$trip, Weather (5.65” of
3/16 X 3/8”)

3 ‘~%r~w, Panel Latch
1 “eWindow, Display

18 “eNut, Hex (#8-32)
18 *~Washer, Flat (1 1/64” ID x

3/8” 00 X 1/32” Thk)
6 ‘Washer, Flat (9/32” ID x

9/16” OD X 1/16” Thk)
6 ‘Nut, Hex (1/4-20)

36
37
38
39

406-0425
301-5062
860-0008
526-0003

11 854-0010
12 301-5047 40 526-0015

13 812-0148 41 862-IJOO1
42 HARNESS, WIRING (INCLUDES PARTS MARKED !2)

338-1190 1 2 and 3 Pole Transfer Switches
338-1260 1 4 Pole Transfer Switches
332-1697 1 EBlock, Terminal (14-Place)
323-0900 1 EReceptacle, Twistlock
332-1698 1 Strip, Marker (1 thru 14)
RELAY, INTERPOSING
307-1545 1 3,4,512,53 %54,55D
307-1546 ? 4x, 54x
406-0363 2 Pin, Hinge
406-0370 1 Pin, Latch
508-0177 1 Washer, Nylon
CLAMP, LGOP
332-7356 2 3/4” Diameter
332-1414 6 5/16” Diameter
332-0050 6 1/2” Diameter

‘i 4 854-0014
15 812-0150

43
44
45
46

16 854-0014

17
18
19
20
21

301-4578
403-0931
860-0008
853-0005
301-5304

47
48
4!3
50

301-530222

23 895-0?83

‘ - Parts included in Complete Cabinet Assembly.
A - Parts included ir 301-5304 Right Door Assembly.
T - Parts included in 301-5302 Left Door Assembly.
* - Parts included in 301-5445 Mounting Assembly.
!2 - Parts included in the Wiring Harness.

24 895-0184

895-018725

26
27

406-0454
406-0253
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CABINET ASSEMBLY (NON-AUTOMATiC)
TRANSFER SWITCH COMBINATIONS D,R

al–-—-n —— —/ ———

REF. PAR-f- Q-r%-. PART
No. No. Ls!m DESCRIPTION

REF.
No.

1

PAR?”
No.

301-4873

QTY. PART
USED EIESCRIPTIQN

1 Cabinet Assembiy, Control
(includes Parts Marked “)

6 ‘Screw, Machine - Round Head
(#10-32 X 1/4”)

6 Washer, Lock - ET (#l Oj
1 ‘Box, Control
1 ‘Support, Control Box

Center
1 *Strike, Latch
1 ‘Bracket, Disconnect Plug
4 *Screw, Machine - Round

Head (#10-32 x 7/16”)
4 *Washer, Lock - IT (#10)
12 ‘Nut, Hex (#f3-32)
12 ‘Washer, Lock - ET (+?8)
1 *Door, Right Hand
1 *Door, Left Hand
2 ●Screw, Machine - Round Head

(1/4-20 X 1/2”)
2 ‘Washer, Lock - IT (1/4”)
1 “Bracket, Swinging Panel
1 ‘Mounting Package - Meter

Panei (includes Parts
Marked A)

1 ●aPlate, Meter Panel
Mounting

10 ‘ANut, Hex - swivel Washer
(1/4-20)

8 “Af3crew, Machine - Round Head
(#8-32 X 1/2”)

8 * AWasher, Lock - EIT (#8)
2 “bNut, Hex (#8-32)
4 ●ASpacer
1 ‘A13racket, Terminal Block
2 “Ascrew, Machine - Round Head

(#6-32 X 3/4”)

26
27
29
30
31
32
33
34
35

856-0001 2
301-4861 1
406-0363 2
406-0370 1
508-0177 2
332-1356 2
332-1414 6
332-0050 1
HARNESS, WIRING
338-1253 1
338-1255 1
308-0481 1
308-0480 7
LAMP, INDICATOR
322-0146 1
332-0147 1
338-1258 1
315-0374 1

“LWasher, Lock - EIT (#6)
Panel, Meter
Pin, Hinge
Pin, Latch
Washer, Nylon
Clamp, Loop
Clamp, Loop
Clamp, Loop

Transfer Switch Combination D
Transfer Switch Combination R
Switch, Selector (Key)
Switch, Push Button

2 813-0096

853-0008
301-4332
301-4503

3
4
5

6
7
8

406-0420
301-4338
813-0009

36
37
39

9
10
11
12
13
14

854-0010
860-0008
853-0005
301-4870
301-4499
812-0148

Normal
Emergency
Harness, Wiring - Lights
Transformer Assembly -

Stepdown (Includes Parts
Marked t)

t!3racket, Transformer
Mounting

transformer, Stepdown
tBlock, Terminal
tStrip, Marker
tScrew, Machine - Round

Head (#6-32 x 1/4”)
t’Screw, Machine - Round

Head (#6-32 x 3/4”)
tCover, Protection
‘fWasher, insulator

40
41

854-0014
301-4578
300-1138

15
16
17

42 301-3499 1

43
44
45
46

315-0375 2
332-1468 1
332-1663 1
8?5-0387 4

18 301-3895

870-0299
47 812-0066 2

20 812-0079
48
49

332-1651 1
508-0074 2856-0002

860-0008
150-0302
301-5382
812-0066

21
22
23
24
25

._ Parts included in 301-4873 Cabinet Assembly.
A - Parts included in 300-1138 Mounting Package.
t - Parts included in 315-0374 Transformer Assembly.
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REF. PART
No. ?40.

301-4848

1 301-4847
2 323-1129

3 518-0402
4 332-1469
5 322-1699
6 871-0007

7 526-0062

8 338-1049

9 332-1697

10 323-0900

11 332-169%
12 406-0363
13 508-0177
14 406-0370
15 332-1356

16 332-1024

17 332-0050

18 810-0081

19 508-0144
20 332-2203
21 332-2205
22 332-2204
23 812-0084

24 853-0005

25 812-0077

26 860-0008

27 812-0061

28 526-0048

29 860-0006

cABltJETAssEMBLY
(OPEN CONSTRUCTION - AUTOMATiC AND NON AtJTOMATIC)

TRANSFER SWITCH COMBINATIONS EI,L,S

cYr__r3-. -_/’ –.._

QTY. FAST
USED DESCRIPTION

1

1
1

2
1
1
2

2

1

1

1

1
2
1
1
2

2

2

1

1
1
1
1

12

16

4

16

2

2

2
30 HARNESS, WIRING

Cabinet Assembly (Automatic)
([nCIUdeS Parts Marked “)

‘Box, Control
“Guard, Receptacle

(Automatic)
‘Clip, Guard (Automatic)
‘Strip, Marker (Automatic)
‘Strip, Marker (Automatic)
‘Nut, Hex (f#8-32) -

Brass (Automatic)
‘W3sher, Flat - Brass

(.200” 10 x 1/2” OD x
1/16”) (Automatic)

‘Harness, Wiring
(includes Parts
Marked t) (Automatic)

“tBlock, Terminal
(14 Place) (Automatic)

‘tReceptacle, Twistlock
(Automatic)

‘Strip, Marker (Automatic)
‘Pin, Hinge (Automatic)
●Washer, Nylon (Automatic)
●Pin, Latch (Automatic)
‘Clamp, Loop (3/4”

Dia. ) (Automatic)
‘Clamp, Loop (5/16”

Dia. ) (Automatic)
‘Clamp, Loop (1/2”

Dia. ) (Automatic)
*Screw, Machine - Round

Head Brass (#8-32 x
5/8”) (Automatic)

*Grommet, Rubber (Automatic)
*Strip, Marker (Automatic)
*Strip, Marker (Automatic)
‘Strip, Marker (Automatic)
‘Screw, Machine - Round

Head (#8-32 x l“) (Automatic)
*Washer, Lock - ET

(#8) (Automatic)
‘Screw, Machine - Round

Head (#8-32 x 3/8”)
(Au!cinatic)

‘Nut, Hex (#8-32)
(Automatic)

“Screw, Machine - Rcund
Head (#6-32 x 3/8”)
(Automatic)

‘Washer, Flat - Brass
(.172” ID X 3/8” OD X

1/32” Thk) (Automatic)
*Nut, Hex (#6-32) (Automatic)

INTER CONNECTION (Includes Parts
Marked 52)(Automatic)

338-1226 1 Voltage Codes 3,53

338-1227 1 Voltage Codes 4,5 D,4X,54,!55D
54x

REF. PART QTY. PART
N-O. No. UsEt) DESCRIPTION

31 332-2206 2 EBlock, Terminal (3 Place) -
Voltage Codes 3,4,5D,4X
53,54,55 D,54X (Automatic)

32 332-1541 1 EBlock, Terminal (6 Place) -
Voltage Codes 3,4,5 D,4X,53
54,55 D,54X) (Automatic)

33 RELAY, INTERPOSING
(Automatic)

307-1545 1 VcAtage Codas 3,4,5 D,53,54,55D
307-1546 1 Voltage Codes 4X,7,54X,57

34 301-4863 1 Panel, Meter (Norl-Automatic)
35 HARNESS, WIRING (Non-Automatiuj

338-1254 1 Transfer Switch Combinations H

338-1256 1 Transfer Switch Combinations S
36 PLATE, LEGEND - TRANSFER SWITCH G0M131NAT10NS

H,L,S, (Non-Automatic)
308-0485
308-0486

37 308-0481

39 338-1258

40 315-0374

41 301-3499

42 315-0375

43 332-1468

44 332-’1663
45 815-0387

46 812-0066

47 332-1651

48 508-0074

1
1

1

1

2

1

1
4

2

1

2

Load Shea
Nor:nal - Off-Emergency
Switch, Selector (Key)

(Non-Automatic)
Harness, Wiring - Lights

(Non-P. utomatic)
Transformer Assembly -

Stepdown (Includes Parts
Marked A) (Non-Automatic)

ABracket, Transformer
Mounting (Non-AutomatiC)

ATransformer, Stepdown
(Non-Automatic)

ABlock, Terminal
(Non-Automatic)

AStrip, Marker (Non-Automatic)
AScrew, Machine - Round

Head (#6-32 x 1/4”)
(Non-Automatic)

AScrew, Machine - Round
Head (#G32 x 3/4”)
(Non-Automatic)

ACover, Protection
(Non-Automatic)

AWasher, Insulator
(Non-AutomaIic)

49 LAMP, INDICATOR (Non-Automattc)
332-0146 1 Normal

332-0147 1 Emergency

. Parts included in 301-4848 Cabinet Assembly
t - Parts included in 338-1049 Wiring h[jrness.
E - Parts included in 338-1226 and 338-.1227 Intel Connection

Wiring Harness
A - Parts included in 315-0374 Transformer Assembly

Redistribution or publication of this document
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METER-LAMP COMBINATION

(27- .- m .-.---
REF. PART QTY. PART
No. NC). USED DESCRIPTION

1 PANEL, METER
301-4117 1 With Holes for 3 Lamps -

Pane! Combinations 17,18
301-3504 1 With Holes for 6 Lamps and

Ammeter - Panel Combinations
1,2,3,4

301-3505 1 With Holes for 6 Lamps, DC
Ammeter and AC Voltmeter -
Panel Combinations 5,6,7,8
13,14,15,16

301-3506 1 With Holes for 6 Lamps, DC
Ammeter, AC Voltmeter and
Selector Switch - Panel
Combinations 5,6,7,8,13,14,15,16

301-3507 1 ‘with Holes for 6 Lamps, DC
Ammeter~2)AC Ammeters, Voltmeter,
Frequency Meter, Running
Time Meter and Voltage Switch -
Panel Combinations 9,10,11,12

301-3508 1 With Holes for 6 Lamps, DC
Ammeter (2)AC Ammeters,Voltmeter,
Frequency Meter and Running
Time Meter - Panel Combina-
tions 9,10,11,12

2 HARNESS, WIRING-METERS
338-0882

338-0883
338-0885

338-0884
338-0886

338-0887

338-1046

338-0883
338-0883

338-1257

338-1201
3 338-0661

4 338-0659

5 315-0374

6 301-3499

7 315-0375

8 332-1468

9 332-1663

?
1
1
1

1
1

1

1

1
1

1

1
1

1

1

1

2

1

1

Panel Combinations 1,2,3,4
Panel Combinations 5,6,7,8

1 Phase Units
3 Phase Units

Panel Combinations 9,10,11,12
(Includes Terminal Block)
1 Phase Units
3 Phase Units - Voltage

Codes 4,5 D,54,55D
3 Phase Units - Voltage

Codes 4X,9X,54X,59X
3 Phase Units - Voltage

Codes 7,57
Panei Combinations 13,14,15,16

1 Phase Units
3 Phase Units - Voltage

Codes 4,5 D,4X,9X,54,55D,
54x,59

3 Phase Units - Voltage
Codes 7,57

Panel Combinations 17,18
Harness, Wiring - Lamps

(Normal and Emergency)
Panel Combinations 2,4,6,8,
10,12,14,16,18

Harness, Wiring - Lamps
(Battery Volts) - Panel
Combinations 3,4,7,8,11,12,
15,16

Transformer Assembly - Step
Down (Includes Parts
Marked ‘) - Panel Combina-
tions 2,4,6,8,10,12,14,16,18

● Bracket, Transformer
Mounting - Panel Combinations
2,4,6,8,10,12,14,16,18

‘Transformer, Step Down -
Panel Combinations 2,4,6,8,
10,12,14,16,18

‘Block, Terminai - Pane!
Combinations 2,4,6,8,10,12,
14,16,18

‘Strip, Marker - Panel
Combinations 2,4,6,8.10,12,
14,16,18

PANELS (1 THROUGH 18)

El/ —.D

F?EF
No

10

12

13

14

15

16

*7

18
19

20

21

22

23

24

25

26

27

PART
I’-4CI.

815-0387

332-165’!

508-0074

332-0537

332-1517

315-0377

.—-

clT-Y.
USED

4

-1

2

1

1

1

LENS AND BEZEL
322-0141
322-0141 ;
322-0141 3

322-0141 5
322-0107 1
302-0807 1

322-0146 1

322-0147 1

PART

Description

“Screw, Machine - Pan i-lead
(#6-32 x 1/4”) - Panel
~:~6b~tions 2,4,6,8,10,12,

‘Cov~r, protection - Panel
Combinations 2,4,6,8,10,12,
14,16,18

‘Washer, Insulating - Panel
Combinations 2,4,6,8,10,12,
14,16,18

Block, Terminal (4 Place) -
Part of Wiring Harness -
Panei Combinations 9,10,11,12

Strip, Marker - Panel
Combinations 9,10,11,12

Transformer, Step Down -
Panel Combinations 9,10,
11,12- Voltage Codes 4X,
9x,54x,59x

Panel Combinations 4,8,12,16
Panel Combination 17
Panel Combinations 2,3,6,7,

10,11,14,15
Panel Combinations 1,5,9,13
Lamp, Indicator - Over Crank
Ammeter, Charge (DC) -

Panel Combinations 1,2,3,4,
5,6,7,8,9,10,11,1’2,13,14,
15,16

Lamp, Indicator - Normal -
Panel Combinations 2,4,6,8,
10,12,14,16,18

Lame, Indicator - Emeraenc~ -
Pa’n’el Combinations ~,4,6,6,
10,12,14,16,18

LAMP, INDICATOR -LOW B.4TTERYVOLTAGE -
PAN EL COMBINATIONS 3,4,7,8,11,12,15,16
322-0114 1 Units with 12 [’oit Starting

Circuit (CI and E)
222-0126 1 Units with 24 Volt Starting

Circuit (C)
LAMP, INDICATOR - HIGH BATTERY VOLTt~GE -
PANEL COMBINATIONS 3,4,7,8,11,12,15,16
322-0115 1 Units with 12 Volt Starting

Circuit (D and E)
322-0127 1 Units with 24 Volt Starting

Circuit (C)
VOLTMETER (AC) - PANEL COMBINATIONS
5,6.7,8,9,10,11,12
302-0421 1 Voltage Codes 3,4,5 D,53,54,55D
302-0422 1 Voltage Codes 4X,7,54X,57
302-0423 1 Voltage Codes 9X,59X
AMMETER (AC) - PANEL COMBINATIONS 9,10,11,12
302-0605 2 Voltage Codes 3,53
302-0605 1 Voltage Codes 4,5 D,4X,7,9X

54,55 D,54X,57,59X
TRANSFORMER, CURRENT - PANEL COMBINATlONS
9,10,11,12
302-0907 2 Voltage Codes 3,53
302-0907 3 Voltage Codes 4,5 D,4X,7,9X

54,55 D,54X57,59X
METER, FREQUENCY -PANEL COMBINATIONS 9,1 Q.11,1

50 Hertz
302-0895 1 Voltage Codes 53,55D,57
302-0894 1 Voitage Code 54
302-0893 1 Voltage Codes 54X,59X

60 Hertz
3G2-0811 1 Voltage Codes 3,5/37Redistribution or publication of this document

by any means, is strictly prohibited.
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METER-LAMP COMBINATION PANELS (1 THROUGH 18)
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PART C2-TY.
No. USED

PART
DESCRIPTION

302-0469
302-0468
302-0466
302-0465

302-0468
302-0469
302-0470
302-0465
302-0466

1
1
1

1

1
1
1
1
1

302-0810 1 \loltage Code 4

302-0809 1 Voltage Codes 4X,9X
METER, RUNNING TIME

Panel Combinatlorls 9,10,11,12
Voltage CGdes 53,54,55D,57
Voltage Codes 54X,59X
Volta~e Codes 3,4,5D,7
Volta~e Codes 4X,9X

Panel Combinations 13,14,15,16
Voltage Codes 53,59X
Voltage Codes 54,55D,57
Voltage Codes 54X
Voltage Codes 3,9X
Voltage Codes 4,5D,7

REF. PART cm. PART

No. NO. USED DESCRIPTION

302-0467 1 Voltage Code 4X

29 304-0536 1 Resistor (9000-Ohm, 50 Watt)
Panel Combinations 13,14,15,1
Voltage Code 9X

30 308-0022 1 Switch. Selector -
Panel Combinations 5,6,7,8,
9,10,11,12

31 JUMPER -PAN EL COMBINATIONS 5,6,7,8,
9,10,11,12
332..0592 3 Voltage Codes 4,5 D,4X,9X,54,

55 D,54X,59X

332-0592 4 Voltage Codes 7,57

Parts included in 315-0374 Trarlsformer Assembly.

Redistribution or publication of this document
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REF. PART Q-T-Y.
No. No. LISJEK)

1 301-47:)7 ;?

p 301 3593 1

3 PLUG, KEYING

332-1276 6
332-2114 6

33’2- 1276 8
332-2114 8

332-1276
332-:?1 14

332-1276
332-2114

332-1276
332-2114

332-1276
332-2114

332-1276
332-2114

4 332-1469
5 332-1699

7
.,/

9
9

9
9

13
13

10
10

14
14
1
1

O-T ...n.....

PART
DESCRIPTION

Bracket and Fastener-
Begin Spec B

Cover, Flack - Accessory
Groups 10,11,12, i3,20,21,

22,23

Accessory Groups 10 and 20
Voltage Codes 3,53

Spec A
Begin Spec B

Voltage Codes 4,5 D,4X,7,9X,
54,55 D,54X,57159X
Spec A
Begin Spec B

Accessory Groups 11,12,13,21,
22 and 23
Voltage Codes 3,53

Spec A
Begitl Spec B

Voltage Codes 4,5 D,4X,7,9X,
54,55 D,54X,57,59X
Spec A
Begin Spec B

Accessory Groups 14 and 24
Voltage Codes 3,53

Spec A
Begin Spec B

Voltage Codes 4,5 D,4X,7,9X,
54,55 D,54X,57,59X
Spec A
Begin Spec B

Accessory Groups 15 and 25
Voltage Codes 3,53

Spec A
Begin Spec B

Voltage Codes 4,5 D,4X,7,9X,
54,55 D,54X,57,59X
Spec A
Begin Spec B

Strip, Marker (1 through 12)
Strip, Marker (H, Remote,

El+, Grd, 1 through 11 and 53)
6 G\JIDE, PRINTED CIRCUIT BOARD-ACCESSORY

GROIJPS 14,15,24,25
323-0814 12 Spec A
323-1084 12 Begin Spec B

7 301-3487 1 Plate, Cover - Exerciser
clock opening in panel -
Accessory Groups 10,11,15,
20,21,25

8 332-0~04 1 Block, Terminal (5 Place) -
Accessory Groups 10,11,15,
20>21,25

REF. PART C)-l-Y. PART
No. No. UsEr} DESCRIPT”lON

~ f160-0006 ‘2 Nut, Hex (#6-32) - Accessory
Gro(Jps 10,11,15,20,’21 ,25

1() 8500020 2 Washer, Lock ~~Spring (#6) -
Accessory Groups 10,11,15,
20,21,25

11 332-’1043 1 Jumper, Terminal Block -
Accessory Groups 10,11,15,
20,21,25

12 CLC)CK, PLANT EXERC!SE!3 (120 Volt) -ACCESSORY
GROUPS 12,13,14,22,23,24
307-1104 1
307-1102 1

14 3po-07130 1

1!) 300-0937 1

15 300-0780 1

16 300-0937 1

16 300-0780 1

17 300-0780 1

18 MODULE, VOLTAGE

300-0847 1

300-0848 1

19 300-0937 1

50 Hertz
60 Hertz
Module, Under Voltage Sensor

(Line) (See Separate Group
for Components)

Module, Blank - Voltage
C;odes 3.53

Module, Under Voltage Sensor
(Line) - Voltage Codes 4,
5D,7,4X39X,54,55 D557,54X,
59X (See Separate Group
for Components)

Module, Blank - Voltage
Codes 3,53

Module, Under ‘Voltage Sensor
(Line) - Voltage Codes 4,
5D,7,4X,9X(54,55 D,57,54X,
59X (See Separate Grou~
for Components)

Module, Under Voltage Sensor
(Generator) (See Separate
Group for Components)

Units with 12 Volt Starting
Circuit (D & E)

Units with 24 Volt Starting
Circuit (C)

Module, Blank - Accessory
Groups 10,15,20,25

19 MODULE, BATTERY CHARGER -Accessory Groups 11,12,13,
14,21,22,23,24 (See Separate Groups for
Components)
300-0793 1 Units with 12 Volt Starting

Circuit (U & E)
300-0794 1 Units with 24 Volt Starting

Circuit (C)

Redistribution or publication of this document
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MODULAR CONTROL ACCESSORY PANEL
ACCESSORY GROUPS 10,11, !2,13,14,15,20,21,22,23,24,25

Q~ r-l-.----— -----
REF. PART Q “i-Y PART
No. No. u!3ED DESCRIPTION

MGCl~Ji. ~, ~]y-fzA3S {t.;”~A}+Tf;”r[jf’) - ~CX;eSS(:)ry GtCWlpS
10,1 [~,20,2fj (!;t?t? Se.pafatc G{OLJPS fc.,1Corllponc?r}ts)

3004)92 1 1 Units with 12 Volt Starhm;
Circ(lit (D & E) - Spe(: A
(0-15 Sec start! 0-10
Minlute Stop)

300-1059 1 ~Jmts wIttI 12 Volt Starting
clfcu~t (r:)& E) ~~.spec,4
(0-10 Minute Start:
0-10 Minute SlcJp) C)ptl onal

30@r.)!3z? 1 Units with :?4 Volt Starting
Circuit (C} - Spec A
((}-15 %c Start; O-10 Mtnute
stop)

300-1060 ! ~Jrllts with 24 Volt Startl(](;
Clrc[iit (C) .- SpO~ A
(0-!() Minute Sta!t,
O-10 Minule Slop) - C?ptionnl

303-092 I 1 Begin Spec 13
MO DU~. E. [3Y-PAS.S (Transfer) (,$ee Separate Groups
for Compor]enis)
300-(?927 1 .Accessory G[o IIps 10,11,12,

13,15,20,21,22,23,25 -
Spec A

300-1675 1 Accessory Groups 10,11,15,
20,21,25- Begin Spec B

300-1188 1 Module, Time Delay - Transfer-
F{etransfer - Accessory Groups
12,13,14,22,23,24- Begin
Spec B (See Separate Groups
for Components)

300-0924 1 Modiule, Time Delay - Transfer
- Accessory Groups 14,24-
SPec A (See Separate Group
for Components)

300-0937 1 Modulel Blank - Units wlt~]
2 Wire Starting Circuit
(c & D)

300-0926 1 Module, 2 to 3 Wire Converter-
Units with 3 Wire Starting
Circuit (E) (See Separate
Group for Components)

300-0937 1 Module, Blank - Accessory
Groups 10,11,12,13,15,20,
21,22,23,25

fvlODULE, BATTERY VOLTAGE SENSOR -ACCESSORY
GROIJPS 14.24 (. SeeSeparate Groups for
Components)
360-07S% 1 Units with 12 Volt Starting

Circuit (D & E)
300-0797 1 Units with’24 Volt Starting

Circuit (C)
307-1199 1 Relay and Bracket, Retrans-

fer (120 Volt) - Accessory
Groups 12,13,14,22,23,24
Spec A (See Separate Group
for Components)

300-0937 1 Module, Blank - Accessory
GfOUpS 10,11,15,20,21,2!5
and Groups 12,13,14,22,23,
24 Begin Spec Ef

300-0937 1 Module, Blank - Accessory
G?OUpS 10,11.15,20,21,25
arrcf Groups 12,13,; 4,22,23,
24 Begin Spec B

300-0937 ‘1 Module, Blank - Accessory
Groups 15,25

3oo-0780 ‘1 Module, Over Voltage Sensor
A G

-ml-.
REF.
No.

~y

,,7
.,. (

27

:?8

,7IJL,,

28

‘-,9<.

30

31

32

33

34

34

35

36
37

38

39

40

0---- El
PART
No.

300-0937

3000937

300-0780

3(.)(1 (XJ37

3000937

300 0780

30(?-0937

300-0937

30 LI-0937

307-1058

307-1058

307-1058

307-1058

307-1058

307-1058
338-0677

C2’TY.
USED

1

i

1

7

1

1

1

1

I

1

1

1

1

1

1
1

PART
DESCRIPTION

14,1?4(See Separate Group
for Components)

Module, Blank - Accessory
Gr)llps 15,25

Mod[/l<, Blank - Accessory
Grc)up 14- Voltage Codes
3,53

klodule, Over Voltage Sensor
(1..ine) Accessory Group 14-
Voltaqe Codes 4,5 D.7,4X,9X.
54,55 ”~,57.54x,59~ and

ACCL;SSOWGroup 24 (See
Separat~+ hrollp~ot- (;(Jl~lpori[~rlls

Mod IIle, Blank - Accessory
Grcxlps 15,25

Module, Hlank - Acc[+sory
Group 14 - Voltage Codes
:3,5:3

Module, Ovel” voltage SF!IISt)r

(1.inc?) Accessory Group 14-
Voltage Codes ~i,5D,’7,4X,
9x,54,551.I 57,54X, and
Accessory Group 24 (See
Separate Group for Components)

Module, Blank - Accessc}ry
~rC){J~S 14, 15,24,25

Module, Blank - Accessory
Groups 14,15,24,25

MOdL~ie, Blank - Accessory
Grot]ps 14,15.24,25

Relay, Interposing - Line
(12 Volt) - Accessory Groups
10,11,12,13,14,15

Relay, Interposing - Genera-
tor (12 Volt) - Accessory
Groups 10,1 I,12,13,14,15

Relay, Timer (12 Volt) -
Accessory Groups 12,13,14,
15,22,23,24,25- Spec A

Relay, Retransfer (12 Voit)
Accessory Groups 13,15,23,
25- Begin Spec B

Relay, Over Voltage - Line
(12 Volt) -Accessory Groups
14,15,24,25

Relay, Start - Begin Spec B
Harness, Wiring - Timer

Motor - Accessory Groups
12$13,14,15,22,23,24,25
Spec A (Includes Parts
Marked ‘)

HARNESS, WIRING -RETRANSFER-ACCESSORY
GROUPS 13,15,23,25
338-0664 1 Spec A
338-1136 1 Begin Spec B (Includes

Parts Marked 4)
HARNESS, WIRING -OVERVOLTAGE-ACCESSORY
GROUPS 14,15,24,25 (includes Parts Marked t)
338-0668 1 Voltage Codes 3,53- SpI?c A
338-0657 1 Voltage Codes 4,5 D,4X,7,9X,

54,55 D,54X,57,59X - Spec A
338-1137 1 Voltage Codes 3,53- Begin

SDec B
338-1134 1 Vol;age Codes 4,5 D,4X,7,9X,

54,55 D,54X,57,59X - Begin
Spec B

HARNESS, BATTERY VOLTAGE- ACCESSORY GROUPS
14 1!5 24 25 (lnCIUdeS Parts Marked E)

Redistribution or publication of this document
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SWINGING PANEL ASSEMBLY - SPEC A
ACCESSORY GROUPS 10,11, f2,13,14,~5,20,21,22,23,24,25
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REF.
No.

1
2
3

4

5
6
“7
8

SWINGiNG PANEL ASSEMBLY - SPEC A
ACCESSORY GROUPS 10,11,12,13,14,15,20,21,22,23,24,25

oT__. __–n /E1-.. u
PART QTY. PART
NO. USED DESCRIPTION

PAN EI. ASSEMBLY, SWING ING-CQMPLETE
Accessory Group 10

300-1396 1 V~ltage Codes 3,53
300-1395 1 Voltage Codes 4,5 D,4X, SX,

54,55 D,54X,59X
300-1521 1 Voltage Codes 7,57

Accessory Groups 11,12,13,14,15
300-1133 1 Voltage Codes 3,53
300-1134 1 Voltage Codes 4,5 D,4X,9X,

54,55 D,54X,59X
300-1406 1 Voltage Codes 7,57
300-1433 1 Accessory Group 20
300-1431 1 Accessory Groups 21,22,23,24,25
301-3777 1 Panel Swinging
323-0814 20 Guide, PC Board
307-1157 2 Spring, Relay Holddown (All

Except Accessory Groups
20,21,22.23,24,25)

HARNESS, WIRING - MAIN - NO!- ILLUSTRATED
Accessory Group 10

338-1022 1 Voltage Codes 3,53 (Includes
Parts Marked ‘)

338-1021 1 Vottage Codes 4,5 D,4X,9X,
54,55 D,54X,59X (Includes
Parts Marked A)

338-1085 1 Voltage Codes 7,57 (Includes
Parts Marked 1)

Accessory Groups 11,12,13,14,15
338-0776 1 Voltage Codes 3,53 (Includes

Parts Marked E)
338-0777 1 Voliage Codes 4,5 D,4X,9X,54,

55 D,54X,59X (Includes
Parts Marked n)

338-1o34 1 Voltage Codes 7,57 (Includes
Parts Marked #)

338-1045 1 Accessory Group 20 (Includes
Parts Marked 0)

338-1043 1 Accessory Groups 21,22,23,
24,25 (Includes Parts
Marked 0)

332-1486 1 ●AtEO#EXEBlock, Terminal
332-1487 1 ●AtEo#@m Block, Termina!
323-0765 2 ‘AIEu#OmSocket, Relay
HOUSING, PRINTED CIRCIJITBOARD

Accessory Group 10
332-1271 6 “Voltage Codes 3,53
332-127T 9 AVoltage Codes 4,5 D,4X,9X,

54,55 D,54X,59X
332-1271 8 TVoltage Codes 7,57

Accessory Groups 11,12,13,14,15
332-1271 7 EVoltage Codes 3,53
332-1271 9 #u Voltage Codes 4,5 D,4X,9X,

54,55 D,54X,59X,7,57
332-1271 8 L7Accessory Group 20
332-1271 9 ❑Accessory Groups 21,22,23,

24,25
8A TERMINAL, PRINTED CIRCUIT BOARD

332-1269 37
332-1269 47

332-1269 47

332-1269 41
332-1269 51

332-1269 48
332-1269 51

Accessory Group 10
‘Voltage Codes 3,53
AVoltage Codes 4,5 D,4X,9X.

54,55 D,54X,59X
_tVoltage Codes 7,57

Accessory Groups 11,12,13,
14,15

EVoltage Codes 3,53
#!:voltage codes 4,5 D,4X,9X,

54,55 D,54X,59X, ”7,57
!23Accessory Group 20
~Accessory Groups 21,22,23,

24,25

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

9 332-1280 12 ‘AlE[:~#t3aTerrninal, Relay Socket
10 357-0023 2 ‘A~!2U#Rectifler, Diode (Not used

on Accessory GrOUpS 20,
21,22,23,24,25)

11 332-1043 3 ‘AtE~l#09Jumper, Terminal
12 332-1468 1 ‘AtEC~#OmENock, Termtnal (12 Place)
13 332-0795 1 ‘AElo#OHBlock, Terminal (16 Place)
14 301-3765 2 Plate, Panel Interlock
15 503-0679 1 Hose, Insulating
16 323-0901 1 Plug, Line Disconnect
17 405-1872 1 Clip, Door
18 TRANSFC)RM ER ASSEMBLY, STEP DOWN (Includes

Parts Marked”’)
315-0374 1 Units with Voltage Codes

3,53 (l-Phase)
315-0374 2 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

19 “BRACKET, TRANSFC’RMER MOUNTING
301-3499 1 Units with Voltage Codes

3,53 (l-Phase)
301-3499 2 Units with Voltage Co(jes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

20 “TRANSFORMER, STEP DOWN
315-0375 2 Units with Voltage Codes

3,53 (l-Phase)
315-0375 4 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

21 ““TERM INAL, BLOCK
332-1468 1 Units with Voltage Codes

3,53 (l-Phase)
332-1468 2 Uni!s with Voltage Codes

4,5 D,4X(7,9X,54,55 D,54X,
57,59X (3-Phase)

22’’ STRIP, MARKER
332-1663 1 Units with Voltage Codes

3,53 (l-Phase)
3321663 2 Units with Voltage Codes

4,5 D,4X,7,9X,54<!) 5D,54X,
57,59X (3-Phase)

23’” SCREW, MACHINE -PAN HEAD -CROSS RECESSED
(#6-32 X 1/4”)
815-0387 4 Untts with Voltage Codes

3,53 (l-Phase)
815-0387 8 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

24 “SCREW, MACHINE-ROUND HEAD (#6-32x3/4”)
812-0066 2 Units with Voltage Codes

3,53 (l-Phase)
812-0066 4 Units with Voltage Codes

4,5 D,4X,7,54,55D,54 X,57,
59X (3-Phase)

25 ‘“COVER, PROTECT(VE
332-1651 1 Units with Voltage Codes

3,53 (l-Phase)
332-1651 2 Units with Voltage Codes

4,5 D,4X,7,54,55D,54 X,57,
59X (3-Phase)

26 ‘“WASHER, INSULATOR
508-0074 2 Units wtth Voltage Codes

3,53 (l Phase)
508-0074 4 ~Jntts with Voltage Codes

4,5 D,4X,7,54,55D,54 X,57,
59X (3-Phase)

~.7 SCREW, MACHINE- ROtJNDHEAD (#6-32x3/8”)
Accessory GrOi.JP 10

812-0061 8 [Jnits w“!th Voltage CodesRedistribution or publication of this document
by any means, is strictly prohibited.



s’til NGi NG PANEL ASSEMD!*Y “ SPEC A
ACCESSORY GROUPS ?0,11,12,13,14,15,20,21,22,2

III /n.. n
Q’T-k’a
USED

1
1

-1

5

5

2

‘1

1

1

1

1

.4

2

5

5

5

2

1

2

1
1

cl-r .... ._ .... .._,.,-

REF. WART an’. PART
No. ?40. USED DE~GRIPTlON

REF.
No.

PART
?40”

PART
L3ESCR1PTIQN

!)12-0061 13 Units with Voltage Cedes
4,5 D,4X87>9X$%,55D, MX,
57,59X

A~GeSSOW GrOUP~ 11,12,13,14,15
812-0061 12 LJnits with Voltage (lodes 3,53
812-W61 13 Llnit.$ with Voltage COdO~

4,5 D,4X,7,9X,54,55 D,54X,
57,59X

t3T2-0061 9 Accessory Group 20
81 24X)6% 11 Accessory Groups 21,22,23,

24,25
26 812“00f”W .2 Screw, Machine - f%ounct Head

(6.32 x 3/4’<]
2!} NuT, biE>. -kfACbttNE(#6-32)

Accessory Group 10
86G-OWM ‘1Q Units Wltll Vc)fmge Gcld@s

3,53
MNI-0006 15 Units with Voltage Codes

415D,4XF7,9X,54,5513,54X,
~?q~gx

Accessory Groups 11,12,13,14,15
060-0006 12 Units with Voltage Codes

3,53
f3M1-oQo6 15 Units with Voltage Codes

4,5 C),4X,7,9X,54,55 D,54X,
57859X

860-0006 11 Accessory Group 20
860-0008 13 ACc@SSO~ GFOIJP~ 21,22,23,

24,25
3CI WASHER, LOCK - EXTEF?NALTOOTH (#6)

48
50

Clamp, Cable
Resistor (M3hrn, 75 Watt) -

Tapped - Accessory Group
11,12,13,14,15,21,22,23,
24,25

Screw, Machine - Round Hea
(#10-32 X 6-1/&?”) - ACCeSS
Groups 11,12, ?3,14,15,21,
22,23,24,25

Nut, Hex (#10-32) -
Accessory GrQuPS 11,12,13
‘14,15,21,22.23,24,25

Washer, Lock - External
Lock (#l G) - Accessory
Groups ?1,12,13,14,15,21,
22,23,24,25

Washer, Centering - Accesso
Groups 1!,12,13,14,15,21,
22,23,24,25

Holder, Fuse - Accessory
Groups 11,12,’1 3,14,15,21,
22,23,24,25

w

!53

54

55

56

321-0178

FUSE
321-0180

321-0110

315-0379

Accessory Groups 11,12,13
14,15 (2 Ampere)

Accessory Groups 21,22,23,
24,25 (1 Ampere)

Transformer, f3attery Charger
Accessory Groups 11,12,13
14,15,21,22,23,24,25

Bushing, Rubber - Accessory
Groups 11,12,13,14,15

Screw, Machine - Round Hea
(#10-32 x 7/16”) - Accessor
Groups 11,12,13,14,15,21,
22,23,24,25

Diode - Accessory Groups
20,21,22,23,24,25

Screw, Machine - Round Hea
(#8-32 X 3/4”) - AcCeSSOry
Groups 20,21,22,23,24,25

Nut, Hex (#8-32) - Accessory
Groups 20,21,22,23,24,25

Washer, Lock - External
Lock (#8) - Accessory
Groups 20,21,22,23,24,25

Relay, Power - Accessory
GrOUpS 20,21,22,23,24,25

Bracket, Harness - Accessow
G?OUpS 20,21,22,23,24,25

Clip, Wire - Accessory
Groups 20,21,22,23,24,25

Switch, Test Transfer
Switch, Selector

Accessory Gr6up”10
Unhs with Voltage Codes

3,53
Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59x

Accessory Groups 11,12,13,14,15
Units with Voltage Codes

3,53
Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59x

Accesso~ Grcwp 20
Accessory Groups 21,22,23,24,25
Spacer, Terminal Board
Clip, Wire
Control, Start Suppressions

(Includes Parts Marked “e”)
*“* Bracket, Starter Suppression
““’Clamp, Capacitor Mounting
“**Capacitor, Electrolytic
“**Grommet, Rubber
“*’Resistor (33-Ohm, 3 Watt)
‘**Diode
“**Screw, Machine - Round Head

(#4-40 x 3/16”)
‘“*Washer, Lock - Spring (#4)
***Terminal, Stud - Tapped
‘**Screw, Machine - Round Head

(#6-32 X 1/2”)
*** We.sher, Lock - External

Tooth (#6j
*“*NM, Hex - Machine (W-32)
““”Screw, Machine - Round Head

(#6-32 x 3/8”)
Scrm+’, TAppmg - Round Head

58

59

!503-0721

813-0Q99
%53-0003

853-0003

60

61

357-0029

f312-0082
fw-ooo3

853-0003

12

15

62

63

860-0008

853-1005
853-0003
853-0003
332-1485
332-0050
300-1440

11
13
2
1
1

31
32
33 64

65

66

67
68

307-1537

301-4235

332-0052

308-0321
308-0322

34
35
36
37
38
39
40

301-4316
356-0070
356-0Q69
508-0005
352-0159
357-0328
812-0026

1
1
1
1
1

ii

41
42
43

850-0011
332-1998
812-006.3

3
3
1

* - Parts Included in 338-1022 Harness Assembly.
A - Paris Included in 338-1021 Harness Assembly.
t - Parts included in 338-1085 Harness Assem131y.
f - Parts Included in338-0776 Harness Assembly.
c1 - Parts Included in 338-0777 Harness Assembly.
# - Parts Included in 338-1034 Harness Assembly.
D - Parts Included in 338-1045 Harness Assembly.
a- Ptirts Included in 338-1043 Harness Assembly.
** - Parts Included in 315-0374 Transformer Assembly.

*.* - Parts Inciuded in 300- 1440 Starl Suppression Control.

853-QO03 344

45

46
W3’-OOO6
812-0061

3
2

47 4
Redistribution or publication of this document
by any means, is strictly prohibited.
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ACCESSORY GROUPS 10,11,12,13,14,15,20,21,22,23,24,25
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~}y:+~f=lkwe
vJI,wwa PA?4EL ASSEMBLY - BEGIN SPEC B

ACCESSORY GROUPS 10,11,12,13,14,15,20,21,22,23,24,25

REF.
NO.

1
2
,3

4

5
6
7

7

8

8A

clT_— —--- E1/c LEl
PART QTY. PART
NO. USED DESCRIPTION

PAN EL ASSEMBLY, SWINGING-COMPLETE
Accessory Group 10

300-1632 1 Voltage Codes 3,53
300-1631 7 Voltage Codes 4,55,4X,9X,

54,55 D,54x,59x
300-1689 1 Voltage Codes 7,57

Accessory Groups 11,12,13,14,15
300-1630 1 Voltage Codes 3,53
300-1629 1 Voltage Codes 4,5 D,4x,9x,

54,55 D,54X,59X
300-1649 1 Voltage Codes 7,57
300-1634 1 Accessory Group 20
300-1633 1 Accessory Groups 21,22,23,24,25
30’1-4673 : Panel Swinging
323-1084 24 Guide, PC Board
307-1157 3 Spring, Relay Holddown (All

Except Accessory Groups
20,21,22,23,24,25)

HARNESS, WIRING - MAIN - NOT ILLUSTRATED
Accessory Group 10

338-1157 1 Voltage Codes 3,53
(Includes Parts Marked ‘j

338-1156 1 Voltage Codes 4,5 D,4X,9X,
54,55 D,54x,59X (Includes
Parts Marked A)

338-1 1!25 1 Voltage Codes 7,57
(Includes Parts Marked ~)

Accessory Groups 11,12,13 P14115
~~FJ.~~~~ 1 Voltage Codes 3,53

(includes Parts Marked E)
338-1 i 39 1 Voltage Cocjes 4,5 D,4X,9X,

54,55 D,54X,59X (Includes
Parts Marked ~)

338-1185 1 Voltage Codes 7,57
(Includes Parts Marked #)

338- 1“159 1 Accessory Group 20 (Includes
Parts Marked 0)

338-1158 1 Accessory Groups 21,22,23,
24,25 (Includes Parts
Marked ❑!)

332-1486 1 ‘AtEc?#@mEllock, Termina/
332-1487 1 ‘AtEfl#@@Block, Terminal
323.0765 3 “ATED#Socket, Relay - Accessory

Groups 10,11,12,13,14,15
323-0765 1 L3WSocket, Relay - Accessory

Groups 20,2”1,22,23,24,25
t-iC)USING, PRINTED CIRCUIT BOARD

Accessory Group 10
332-2107 6 ‘Voltage Codes 3,53
332-2107 8 AVoltage Codes 4,5 D,4X,9X,

54,55 D,54X,59X
332-2107 8 tVoltage Codes 7,57

Accessory Groups 11,12,13,14,15
332-2107 7 EVoltage Codes 3,53
332-2107 9 #o Voltage Codes 4,5 D,4X,7,

9X,54,55 D,54X,59X,57
332-2107 8 OAccessory Group 20
332-2107 9 ❑Accessory Groups 21,22,23,24,25
TERMINAL, PRINTED CIRCUIT BOARD

Accessory Group 10
332-1269 36 ‘Voltage Codes 3,53
332-1269 46 AVoltage Codes 4,5 D,4x,9X,

54,55 D,54X,59X
332-1269 46 tVoltage Codes 7,57

Accessory Groups 11, ?2,13,14,15
332-1269 40 EVoltagt? Codes 3,53
332-1269 50 #ci Voltage Codes 4,5 D,4X,9X,

54,55 D,54X,59X,7,57
332-1269 46 @Accessory Group 20

REE. PART QTY. PART
No. NO. USED DESCRIFWION

332-1269 46 mAccessory Groups 21 22,23,24.25
9 332-1280 12 ‘AtEO#OrnTerminal, Rel ‘ Socket

10 357-0023 3 “AtEO#Rectifier, Diode (, ~ }t Used
on Accessory Groups 20,21,
22,23,24,25)

11 332-1043 3 ‘A~!2D#0mJumper, Terminal
12 332-7468 1 ‘AtKn#0tnf310ck, Terminal (12 Place)
13 332-0795 1 ‘AE’tcI#OEBlock, Terminal (16 Place)
14 301-3765 2 Plate, Panel Interlock
15 503-0679 1 Hose, Insulating
16 323-0901 1 Plug, Line Disconnect
17 405-1872 1 Clip, Door
18 l“RANSFORMER ASSEMBLY, STEP DOWN (Includes

Parts Marked “’)
315-0374 1 Units with Voltage Codes

3,53 (1-Phase)
315-0374 2 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59x (3-Phase)

19 ‘“ BRACKET, T’RANSFORMER MOUNTING
301-3499 1 ~Jnits wtth Voltage Codes

3,53 (l-Phase)
301-3499 2 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

20 “TRANSFORM ER, STEPDOWN
315-0375 2 Units with Voltage Codes

3,53 (1 -Phase)
315-0375 4 Units with Voltage Codes

4,5 D,4X,7,9X,54,5!5 D,54X,
57,59X (3-Phase)

21 “BLOCK, TERMINAL
332-1468 1 Units with Voltage Codes

3,53 (l-Phase)
332-1468 2 Uniki with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

22 “’STRIP, MARKER
332-1663 1 Units with Voltage Codes

3,53 (l-Phase)
332-1663 2 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

23 ““scREW, MACH INE-PANHEAD-CRC)SS
RECESSED (#6-32x 1/4”)
8?5-0387 4 Units with Voltage Codes

3,53 (l-Phase)
815-0387 8 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

24 ‘ ‘SCREW, MACH tNE - ROUND HEAD (#6-32x 3/4”)
812-0066 2 Units with Voltage Codes

3,53 (l-Phase)
812-0066 4 Units with Voltage Codes

4,5 D,4X,7,54,55D,54 X,57
59X (3-Phase)

25 “’COVER, PROTECTIVE
332-1651 1 Units with Voltage Codes

3,53 (l-Phase)
332-1651 2 Units with Voltage Codes

4,5 D,4X,7,54,55D,54 X,57,
59X (3-Phase)

26 ‘“WASHER, INSULATOR
508-0074 2 Units with Voltage Codes

3,53 (l-Phase)
508-0074 4 Units with Voltage Codes

4,5 D,4X,7,54,55D(54 X,57,
59X (3-Phase)

27 SCREW, MACEIINE-ROUND HEAD (#6-32 x3/8r’)
Redistribution or publication of this document
by any means, is strictly prohibited.



S’WING:?4G PANEL ASSEMBLY - EIEGIN SPEC B
ACCESSORY GBOUPS 10,11,12,13,14,15,20,21,22,23,24,25

Q-r ... ... ......-.

REF. PART C2TY. PART

No. No. USED DESCRIPTION

Accc?ssory Group 10
f+!p.()~fj 1 :>:? [,I:}IIS Wllh voltage codes

:1,53
81;?-0061 29 I irllts with voltage COdfjs

4,5 D,4x,7,9x,54,55 r154x>
57,59X

Accessory Groups 11,12,13,14,15
8120051 26 IJnlts with Voltage Codes

3,53
~12.(30f5 1 33 LJnlts with Vclltage Codes

4,5 L),4X,7,9X,5’3,55 D,54X>
57,59X

812 O(ltji 29 Accessory Group 20
812-0061 3 “{ Accessory C~toups 21,22,23,24,25

28 812-0066 2 f5crew, Machine- Round Head
(t4&32 x 3!4”)

;?~) NuT, HE XMACHl NE( #6-32)
Accessory Group 10

860-0006 24 Units with Voltage Codes
:3,53

860’-0006 31 l.lr~lts with Voltage Codes
4,5 D<4X,7,9X,54,55 D,54X,
57,59x

Accessory Groups 11,12,13,14,15
860-0006 28 Units with Voltage Codes

3,53
860-0006 35 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X

860-0006 31 Accessory Group 20
860-0006 33 Accessory Groups 21,22,23,24,25

30 WASHER,LOCK - EXTERNAL TOOTH (#6)

853-0003

853-0003

853-0003

853-0003

853-0003
853-0003

31 332-1485
32 332-0050
33 300-1627

34 301-4316
35 356-0070
36 356-0069
37 508-0005
38 352-0159
39 357-0028
40 812-0026

41 850-0011
42 332-1998
43 812-0063

44 853-0003

45 860-0006
46 812- [)061

24

31

28

35

31
33
2
1

1
1
1
1
1
1
3

3
3

3

4

AccesSO~GrC)Up 10
Units with Voltage Codes

3,53
Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59x

Accessory Groups 11,12,13,14,15
Units with Voltage Codes

3,53
Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59x

Accessory Group 20
Accessory Groups 21,22,23,24,25
Spacer, Terminal Board
Clip, Wire
Control, Start Suppression

(Includes Parts Marked ‘“)
● ’” Bracket, Starter Suppression
“’Clamp, Capacitor Mounting
“’Capacitor, Electrolytic
‘*’Grommet, Rubber
‘**Resistor (,33-Ohm, 3 Watt)
“’”Diode
““’Screw, Machine - Round Head

(#4-40 x 3/16”)
““’washer, Lock - Spring (#4)

““Terminal, Stud - Tapped
““Screw, Machine - Round Head

(#6-32 X 1/2”)
‘“”Washer, Lock - External

Tooth (#6)
“’Nut, Hex - Machine (#6-32)
““’screw, Machine ~~Round i-iefid

(#6-32 X 3/8”)
“rapping - F+ound t-teac~

c1 /Q -----
REF. PART
No. No.

48 332-1969
!jo 353-0046

5 I 813-0116

52 870-0053

5.3 85:3-000[1

!54 304-0006

.55 321-01’78

56 FUSE
321-0180

321-0110

5’7 315-0379

58 503-0721

59 813-0099

60 357-0029

61 812-0082

62 860-0008

63 853-1005

64 307-1537

65 301-4235

6~ 332-0052

67 308-0321
68 308-0322
69 307-1157

0
QTY.
USED

1
1

1

.5

~

:?

1

1

1

1

1

4

2

5

5

5

2

1

2

1
1
1

PART
DESCRIPTION

Clafnp, Cabie
Resistor (6-Ohm, 75 Watt) -

Tapped - Accessory Groups
11,12,13,14,15,21,22,23,
24,25

Screw, Machine - Round Head
(#10-32 x 6-1/2”) - Accessory
Groups 11,12,13,14,15,
21.22,23,24,25

Nut, Hex (#lo-32) - ACr;essory

Groups 11,12.13,14,15,
2:,22,23,24,25

Washer, Lock - External Lock
(#10) - Accessory Groups
11,12,13,14,15,21,22,23
24,25

Washer. Centering - Accessory
Groups 11,12,13,14,15,
21,22,23,24,25

Holder, Fuse - Accessory
GroLlps 11,12,13,14,15,
21,22,23,24,25

Accessory Groups 11,12,13,
14,15 (2 Ampere)

Accessory Groups 21,22,23,
24,25 (1 Ampere)

Transformer, Battery Charger -
Accessory GrOUPS 11,12,13,
14,15,21,22,23,24,25

Bushing, Rubber - Accessory
Groups 11,12,13.14,15

Screw, Machine - Round Head
(#10-32 x 7/16”) - Accessory
Groups 11,12,13,1415,
21,22,23,24,25

D\ode - Accessory Groups
20,21,22,23,24,25

Screw, Machine - Round Head
(#8-32 x 3/4”) - Accessory
Groups 20,21,22,23,24,25

Nut, Hex (#8-32) - Accessory
Groups 20,21,22,23,24,25

Washer, Lock - External
Lock (#8) - Accessory Groups
20,21,22,23,24,25

Relay, Power - Accessory
Groups 20,21,22,23,24,25

Bracket, Harness - Accessory
Groups 20,21,22,23,24,25

Clip, Wire - Accessory
Groups 20,21,22,23,24,25

Switch, Test Transfer
Switch, Selector
Spring, Relay Hold-down

. Parts included in338-l 157 Harness Assembly.
A - Parts Included in 338-1156 Harness Assembly.
t - Parts Included in 338-1195 Harness Assembly
E - Parts Included in338-l 155 Harness AssemL41y
[1 - Parts included in338-l 139 Harness Assembly.
# - Parts Included in338-l 185 Harness Assemtlly.

@ Parts Included ln338-l 159 Harness Assembly.
❑ Pa!-ts Inclucjed ln338-l 158 Harness Assembly.
. . Parts Included ir1315-0374 Transformer Assembly.

!,. Parts Included in 300-1627 Start Suppression
Control

Redistribution or publication of this document
by any means, is strictly prohibited.



1!
12

13
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EXERCISER CLOCK KIT - OPTIONAL WIRE IN
ACCESSORY GROUPS 40,11,15,20,21,25(60 HEBTZ)

(YT – ---------- ❑ / c1 .--....

‘y,>A

REF. PART QTY. PART REF.
NO. NO. USED DESCRIPTION NO.

KIT, EXERCISER CLOCK (COMPLETE) -60 Hertz 3
307-1652 1

307-1648 1

4

307-1650 1

1 SW! TCH, TIME
307-1103 1

307-1102 1

307-1102 1

2 338-1189 1

AccessoW Groups 10,20,
Voltage Codes 3,4,5D,7

Accessory Groups 10,20,
Voltage Codes 4X,9X (Includes
Leads)

Accessory Groups 11,15,21,
25, Voltage Codes 3,4,4X,
5D,7,9X

‘4

240 Volt, 60 Hertz - Accessory
Groups 10,20- Voltage Codes
3,4,5D

120 Volt, 60 Hertz - Accessory
Groups 10,20- Voltage Codes
4x,9x

120 Volt, 60 Hertz - Accessory
Groups 11,15,21,25- Voltage
Codes 3,4,4X,5 D,7,9X

Harness, Wiring - Accessory
Groups 10,20- Voltage
Codes 3,4,5D,7X

5

6
7
8

9

10
11
12
13

PART
NO.

332-0942

315-0379

812-0079

860-0008
853-0005
332-1484

301-3487

332-0604
860-0006
850-0020
332-1043

3

LI

2 1

QTY. PART
USED DESCRIPTION

12

1

4

4
4
1

1

A
2
1

Tie, Cable - Accessory
Groups 10,20

Transformer, Battery Charger -
Accessory Groups 10,20,
Voltage Codes 4X,9X

Screw, Machine - Round Head
(#8-32 X 1/2”)

Nut, Hex - Machine (#8-32)
Washer, Lock - ET (#8)
Terminal Block Assembly,

Exerciser Clock Bypass
(Includes Parts Marked ‘)

*Plate, Exerciser Clock
Opening Cover

‘Block, Terminal
*Nut, Hex - Machine (#6-32)
●Washer, Lock - Spring (#6)
‘Jumper

Parts Included in 332-1484 Exerciser Clock
Bypass Assembly.
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BATTERY VOLTAGE SENSOR PACKAGE - OPTIONAL
ACCESSORY GROUPS 11,12,13,21,22,23

WIRE IN

.. .\’, \,1,1?’,

oT–-— ——---- /u__–

k\7[>P

398

II JI
,1

i ,;, ~j

‘\
6 .&

CT “&
12

4

iv’‘0

i

,J!ll
0-----5

J’”
7

‘“-

I
(!

14

1
I

t__________________

PARTREF. PARTREF. PART OTY.
NC), No. USED

PART
DESCRIPTION

QTY.
USED

1

;

2

4
2

DESCRIPTIONNO. NO.

5 332-2114
6 332-”1516
7 812-0061

SENSOR PACKAGE, BATTEF?YVOLTAGE (Complete)
300-1019 1 12 volt
300-1022 1 24 Volt

1 SENSOR, BATTERY VOLTAGE (See Sepamte Group
far(:orrloonents)

Plug, Keying
Strip, Marker
Screw, Machine - Round Head

(/!6-32 X 3/8”)
Screw. Machine - Round t-icad8 812-0063

(#6-32 x 1/2”)
Washer, Lock - ET (x6)
Nut, bit?X - h/tactIIm” (t?{i ~p)

300-0796
300-0797

~) 338-0658

1 12 volt

Redistribution or publication of this document
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OVER VOLTAGE SENSOR KIT - OPTIONAL WIRE IN
ACCESSORY GROUPS 10,11,12,13,20,21,22,23

O?___.__ —__ /n_cl

.
‘)

“*
12

13

10

----A -4L’
REF.
NO.

‘1

2
3

4

5

6

PART OTY. PART
NO. USED DESCRIPTION

SENSOR KIT, OVER VOLTAGE (Complete)
300-1020 1 1 Phase Units
300-~021 1 3 Phase Units
SENSOR, VOLTAGE
300-0780 1 Phase Units
300-0780 ; 3 Phase Units
307-1058 1 Relay
GUIDE, PRINTED CIRC(JITBOARD

Spec A
323-0814 2 1 Phase Units
323-08~4 6 3 Phase Units

Begin Spec B
323-1084 2 1 Phase Units
323-1084 G 3 Phase Units
PLUG, KEYING
332-2114 1 1 Phase Units
332-2114 3 3 Phase Units
TIE, CABLE
332-0942 25 1 Phase Units
332-0942 36 3 Phase Units
tlARNESS, W/lF?iNG (includes Parts Marked ●)
338-0668 1 1 Phase Units

,.
,’

/,’”/
,,-“

,“

REF. PART
NO. NO.

338-0657
7 ●HOUSING

3

5

QTY. PART
USED DESCRIPTION

1 3 Phase Units
PRINTED CIRCUIT BOARD TERMINAL

332-2107 1 1 Phase Units
332-2107 3 3 Phase Units

8 ‘TERMINAL, PRINTED CIRCUIT BOARD

9
10
11

‘12

14

332-2108 6 1 Phase Units
332-2108 18 3 Phase Units
323-0765 1 ‘Socket, Relay
357-0004 1 ‘Rectifier, Diode
SCREW, MACI-IINE- RO(JNC?I+EAD (M5-32xW8”)
812-0061 4 1 Phase Units
812-(!061 8 3 Phase LJnits
WASHER, LOCK - ET (#6)
853-0008 4 1 Phase [Jnits
853-0008 8 3 Phase Units
NUT, HEX- fvlAGHl NE(#6-32)
860-0006 4 1 Phase Units
860-0006 8 3 Phase lJnits
307-1157 1 Spring, Relay Hold-down

“ Parts tnciuded In Wiring Harrless Aswwr~bly.
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PREHEAT TIME DELAY KIT - OPTIONAL WIRE IN
ACCESSORY GROUPS 10,1?,12,13,14,20,21,22,23,24

C)T__–_–-/~_u

...

[1 .j
11. ,
11

u I
!

II /“
7

B
6—4

i’

REF. PART caTY.
NO. NO. USED

PART
DESCRIPTION

PART
DESCRIPTION

REF. PART QTY.
USED

1 T* Housing, Printed Circuit
Board Terminal

PRINTED CIRCUIT BOARD
7 tSpec A
6 TSpec A
13 ‘Begin Spec B
I T* Plug, Keying

12 T*Tie, Cable
2 Screw, Maci]ine - Round Head

(#6-32 X 3/8”)
2 Washer, Lock - El (#6)
2 Nut, Flex - Machine (#6-32)

NO.

5

NO.

KIT, TIME DELAY- PREHEAT (Complete)
.3fJ(-J.~~~o 1 Spec A
300-1107 1 Begin Spec B

1 300-1072 1 Module, Preheat Time Delay
(See Separate Group for

332-2107

TERMINAL
332-2108
332-1269
332-2108
332-2114
332-0942
812-0061

6

Components)
2 GUIDE, PRINTED Circuit BOARD

323-0814 2 S~ec A
7
8
9323-1084 2 Begin Spec B

3 332-0942 12 Tie, Cable
4 HARNESS, WIRING 10

11
853-0003
860-0006338-1268 1 Spec A (Includes Parts

Marked t)
t - Parts Included in 338-1268 Wiring Harness.
, Parts Included in 338-0770 Wiring Harness.

338-0770 1 Begin Spec B (Includes
Parts Marked *)
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RETRANSFER SWITCH PACKAGE (MANUAL PUSH) -
ACCESSORY GROUPS 10,11,12,14,20,21,22 (ALSO GROUPS

OPTIONAL WIRE IN
24 ANO 25 SPEC A ONLY)

OT___–-_/n_m

6
I

5

I

9-4
8--49

REF.
-.——
PART

No. No.

308-0343

1 308-0321
2 308-0175
3 307-1058
4 338-1061

5 323-0765

G?TY.
USED

1

1
1
1
1

1

PART
DESCRIPTION

Switch Package - Retransfer
(Complete)

Switch, Manual and Automatic
Switch, Retransfer
Relay
Harness, Wiring (Includes

Diode and Socket)
Socket, Relay (Part of

10

cJ=-1

*

●

1

2

QTY. PART

USED ~EscRiPT!oN

Wiring Harness)
1 Rectifier, Diode (Part of

Wiring Harness)
2 Screw, Machine - Round Head

(#6-32 X 318”)
2 Nut, Hex - Machir~e (#6-32)
2 Washer, Lock - ET (#6)
9 Tie, Cable

‘,
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RETRANSFER TIME DELAY [0=30 MINUTES) - SPEC A ONLY

_lxlO-l-_____-.”-..—/_

7P
10

:

9 20

“L-#-”

(18

15
16
17

13

..
.,

REF.
NO.

i

., .- (,

/
12

QTY.
USED

14

REF. PART
NO. NO.

QTY. PART
USED DESCRIPTION

2 t’Receptacle, Fastener
1 t’Bracket, Panel Support

(Bottom)
2 T’Stud, Fastener
2 t’Washer, Stud Retainer
2 t’Screw, Machine - Round

Head (#6-32 x 3/8”)
2 t’Washer, Lock - ET (#6)
2 t’Nut, Hex - Machine (#6-32)
1 t“Relay, Time Delay (0-30

Minutes, 120 Volt, 50/60
Hertz)

1 t’Panel, Motor Timer

PART
DESCRIPTION

PART
NO.

1 Time Delay Package - Re-
transfer - Wire In - Optional
(Includes Parts Marked ‘)

‘Time Delay Package - Re-
transfer - Plug In (Includes
Parts Marked t)

“Relay
“Screw, Machine - Round

Head (#6-32 x 3/8”)
‘Washer, Lock - ET (#6)
‘Nut, Hex - Machine (#f6-32)
‘Tie, Cable
*Harness, Wiring (Includes

Parts Marked ~)
**Socket, Relay
@’Rectifier, Diode
*“TIE?, Cable
@’Plug, Relay

11 406-0332
12 301-3557

13 406-0333
14 406-0334
15 812-0061

16 853-0003
1“7 860-0006
18 307-1170

307-1285

307-1199 1

1 307-1058
2 812-0061

3 853-0003
4 860-0006
5 332-0942
6 338-0677

6
6
9
1 ~cj 301-3558

20 301-3556 1 t’Bracket, Panel Support (Top)
v
/ 323-0765
8 3570004
9 332?-(W42

10 3;?3-0850

Parts Included }n307-1285 Time Delay Package.
. - parts irlcll~d~d ir1338-t)677 Wiring t-lartless.

+- Parts included in307-l 199 Time Delay Package
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AUXILIARY STARTING CONTACT’S RELAY ASSEMBLY - OPTIONAL WIRE IN

OT_.. tl ----.--/--—._

/l\ 1//1

REF. PART QTY. PART REF. PART
NO. NO. USED DESCRIPTION NO. NO.

RELAY PACKAGE, AUXILIARY STARTING CONTACTS 6 301-3620
307-1320

307-1321

1 815-0387

2 336-2179
3 307-1157
4 RELAY

307-1058

307-1056

5 323-0765

1

1

3

6
1

1

1

1

For Units with 12 Volt 7 332-0751
Starting Circuit (D & E) 8 332-0853

For Units with 24 Volt 9 301-3632
Starting Circuit (C) 10 815-0387

Screw, Machine - Pan Head
Cross Recessed (#6-32 x 1/4”) 11 812-0061

Lead
Spring, Relay Holddown 12 815-0388

12 Volt (For 12 Volt 13 860-0006
Starting Circuit D & E)

24 Volt (For 24 Volt
..-. . . . . .

Startitig Circuit C)
Socket, Relay

14 633-UUUS
15 336-2066

Q

QTY. PART
USED DESCRIPTION

1
1
1
1
2

2

2

2

6
4

Bracket, Relay Mounting
Terminal, Block
Strip, Marker
Bracket, Relay and Transfer
Screw, Machine - Pan Head

Cross Recessed (#6-32 x 1/4”)
Screw, Machine - Round

Head (#6-32 x 3/8”)
Screw, Machine - Pan Head

Cross Rbcessed (#6-32 x 1/2”)
Nut, Hex Head Machine

(#6-32)
Washer, Lock - ET (#6)
Lead

Redistribution or publication of this document
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RELAY TYPE ACCESSORY PANEL
ACCESSORY GROUPS 51,52,53,54,55
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RELAY TYPE ACCESSORY PANEL
ACCESSORY GROUPS 51,52,53,54,55

C?’l-–- c1 --------- D / n .... ....

REF.
No.

PART Q-I-Y. PART
No. USED DESCRIPTION

301-3825 1 Panel, Swinging
405-1872 2 Clip, Door
301-2259 1 Plate, Cover (3-5/8 x 3-5/8”)
301-3842 1 Plate, Cover (2.31 x 1,62”)

(Not used on Units with
3 Wire Starting Circuit)

301-4087 2 Plate, Cover (5 x 6“)
301-4141 1 Plate, Cover (6-1/2 x 6“)
HARNESS, WIRING - MAIN - NOT ILLUSTRATED

Voltage Codes 3,4,5 D,53,
54,55D

338-0923 1 2 Wire Starting Circuit
(C & D) (includes Parts
Marked ‘ )

338-0921 1 3 Wire Starting Circuit
(E) (Includes Parts
Marked A)

Voltage Codes 4X,9X,54X,59X
2 Wire Starting Circuit

(C & D) (Includes Parts
Marked t’)

338.0922 1 3 Wire Starting Circuit
(E) (Includes Parts
Marked E)

Voltage Codes 7,57
338-1091 1 2 Wire Starting Circuit

(C & D) (Includes Parts
Marked ❑)

338-1058 1 3 Wire Starting Circuit
(E) (Includes Parts
Marked #)

332-1468 1 #fl E_tA’Block, Terminal (12 Place)
332-0795 1 #02tA” Block, Terminal (16 Place)
332-1043 2 #n StA’Jumper, Terminal
332-0611 1 SBlock, Terminal (3 Piace)

REF.
No.

PART CITY. PART
NO. USED DESCRIPTION

850-0020 3 Accessory Group 54 (Except
Voltage Codes 4X,9X,54X,59X)

853-0020 6 Accessory Group 55 (Except
Voltage Codes 4X,9X,54X,59X)

NUT, tiEX-MACtil NE (#6-32)
860-0006 3 Accesso~ Group 54 (Except

Voltage Codes 4X,9X,54X,59X)
860-0006 6 Accessory Group 55 (Except

Voltage Codes 4X,9X,54X,59X)
SCREW, MACH INE-ROUNDHEAD (#6-32x3”)
812-0J40 1 Accessory Group 54 (Except

Voltage Codes 4X,9X,54X,59X)
812-0140 ‘ 2 Accessory Group 55 (Except

Voltage Codes 4X,9X,54X,59X)
INSULATOR, RESISTOR
304-0292 1 Accessow Group 54 (Except

Voltage Codes 4X,9X,54X,59X)
304-0292 2 Accessory Group 55 (Except

Voltage Codes 4X,9X,54X,59X)
lNSULA”~OR, RESISTOR
508-0161 2 Accessory Group 54 (Except

Voltage Codes 4X,9X,54X,59X)
508-0167 4 Accessory Group 55 (Except

Voltage Codes 4X,9X,54X,59X)
WASHER, FIBER
508-0015 1 Accessory Group 54 (Except

Voltage Codes 4X,9X,54X,59X)
508-0015 2 Accessory Group 55 (Ex~ept

Voltage Codes 4X,9X,54X,59X)
WASHER, FLAT (.172” lDx3/8° GDx 1/32” Thk)

2
3
4

25

5
6
7

26

27

28

29

30
526-0048 1 Accessory Group 54 (~xcept

Voltage Codes 4X,9X,54X,59X)
Accessory Group 55 (Except

Voltage Codes 4X,9X,54X,59X)

8
9

10
11

526-0048 2

31 TRANSFORMER
315-0153 1 Units with Voltage Codes

4x,54x (480 volt)
Units with Voltage Codes

9X,59X (600 Volt)
Hose, Insulating
Plate, Panel Interlock
Plug, Line Disconnect
Plate, Cover - Exerciser

Clock Opening - Accessory
Groups 51,52

Terminal, Block (5 Place) -
Accessory Groups 51,52

Nut, Hex (#6-32) - Accessory
Groups 51,52

Washer, Lock - Spring (#6)
Accessory Groups 51,52

Jumper, Terminal Block -
Accessory Groups 51,52

12 332-1699 1 Strip, Marker (Remote, B+,
Grid, 1 thru 11, 55)

Strip, Marker (1 thru 12)
Clamp, Cable
Bushing, Rubber

Strip, Marker (2 and 3) -
Voltage Codes 4X,9X,54X,
59x

Units with 2 Wire Starting
Circuits (C & D)

Units with 3 Wire Starting
Circuits (E)

Knob, Switch - (Jnits with
3 Wire Starting Circuits

Switch, 1 est-Transfer

Voltage Codes 3,4,5d,7,53,
54,55D,57 (750-ohm, 25 Watt)

Voltage Codes 4X,9X,54X,59X
(2500-ohm, 25 Watt)

Resistor (3-ohm, 10 Watt) -

13
14
15
16

‘332-1469 1
332.1969 1
503-0721 1
332-1968 1

315-0365 1

32 503-0801 1
33 301-3765 2
34 323-0901 1
35 301-3487 1

SWITCH, SELECTOR
308-0138 1

36 332-0604 1

37 860-0006 2

38 850-0020 2

39 332-1043 1

308-0193 1

18 303-0076 1

19
20

308-0069 1
RESISTOR
304-0131 1

40 CLC)CK,PLAN TEXERCISER
Voltage Codes 3,4,5 D,7,53,

54,55D,57
307-1103 1 60 Hertz
307-1105 1 50 Hertz

Voltage Codes 4X,9X,54X,59X
307-1102 1 60 Hertz
307-1104 1 50 Hertz

41 PLATE, RELAY BYPASS
301-3837 3 Accessory Group 51
301-3837 2 Accessory Groups 52,53,54

42 S“rRIP, MARKER

Accessory Group 51
332-1821 1 2 Place (L3,5-L. IL2) -

Voltage (lodes 3,4,5D,7,
53 54 550 57

304-0563 1

21 353-0055 1
Units with 3 Wire Starting (E)

22 RESISTOR (500-ohm, 25 Watf)
304-0094 1 Accessory Group 54 (Except

Voltage Codes 4X,9X,54X,59X)
304-0094 2 Accessory Group 55 (Except

Voltage Codes 4X,9X,54X,59X)
23 SCREW MACHINE- ROUND HEAD (#6-32x 1/4”)

812-0059 2 Accessory Group 54 (Except
Voltage Codes 4X,9X,54X,59X)

812-0059 4 Accessory Group 55 (Except
Voltage Codes 4X,9X,54X,59X)

24 WASHER LOCK SPRING
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RELAY TYPEACCESSORY PANEL
ACCESSORY GROUPS 51,52,53,54,55

REF. PART QTY”
No. No. &JsED

43

44

45

46

4 ‘7

48

332-1824 1

332-1820 2
33~.18~~ 1

332-1821 1

3:32-1824 1

33p.lf320
~~2.1822 ;

332-1822 1

b3L0~K, “T”ERMINAI.

:y]:!. 193.7 3
332-1937 2
332-0611 1

0- ?-----R ... ......- E3 / El ------
PART

DESCRIPTION

Place (L1,2-L2) - voltage

codes 4X,9X,54X,59X
Place (7,~-.f3)

Place (L !, L3-(3)-3,5) -
Voltage Codes 3,53

Accessory Gro~jps 52,53,54
2 Place (L3,5-LI, L2) -

Voltage Codes 3,4,5D,7,
53,54 .55D,57

2 place (Ll,2. L~) - voltage

codes 4X,9X,54X.59X
2 Pl(aGe (7,845)
3 Place (L3 5-L1, L2) -

Voltage Codes 3,53
Accessory GrOLIPS ~~ -

Vclltagc? GroLlps 2,3,52,53

2 Place
Accessory Group 51
Accessc)ry Groups 52,53,54

3 P!ace - Voltage Codes
3153

SCREW, MACHINE-ROUND }-IEACI (#6-32x5/8”)
Accesso!y Group 51

812-0065 f? Voltage Codes 3,53
812-0065 6 Voltage Codes 4,5 D,4X,7,

9X,54,55 D,54X,57,59X
Accessory Groups 52,53,54

fl~ ‘l- flr165 ~v!.-”” Voltage Codes 3,53
812.(3065 4 Voltage Codes 4,5 D,4X,7,

9X,54,55 D,54X,57,59X
812-0065 2 Accessory Group 55, Voltage

Codes 3,53
WASHER, LOCK - EIT (#6)

Accessory Group 51
856-0001 8 Voltage Codes 3,53
856-0001 6 Voltage Codes 4,5 C),4X,7.

9X,54,55 D,54X,57,59X
Accessory Groups 52,53,54

856-0001 6 Voltage Codes 3,53
856-0001 4 Voltage Codes 4,5 D,4X,7,

9X,54,55 D,54X,57,59X
856-0001 2 Accessory Group 55, Voltage

Codes 3,53
NU~, HEX- MACHlNE(#6-32)

Accessory Group 51
860-0006 8 Voltage Codes 3,53
860-0006 6 Voltage Codes 4,5 D,4X,7,

9X,54,55 D,54X,57,59X
Accessory Groups 52,53,54

860-0006 6 Voltage Codes 3,53
860-0006 4 Voltage Codes 4,5 D,4X,7,

9X,54,55 D,54X,57,59
860-0006 2 Accessory Group 55, Voltage

Codes 3,53
RELAY, ‘TIME DELAY ON TRANSFER -
ACCESSORY GROUP 55
307-1144 1 Voltage Codes 3,4,5 D,7,53,

54,55D,57
307-1162 1 Voltage Codes 4,54X
307-1424 1 Voltage Codes 9,59X
MOUNTlhJG PACKAGE-RELAY
301-33’15 1 Accessory Group 54
301-3315 2 Accessory Group 55
RE~.AY, S”~AF?T-ST OP.AGCESSORYGROUPS
57.52,53
30”7- f (M 1 1 VC)llage C’ides :3,5D,7,53,

!55!3,57
’

REF. PART QTY. PART
No. NO. USED r3EscRlP-rloN

55

56

57

58

59

307-1080 1 Voltage Codes 4X,9X,54X,59X
301-3375 1 Plater Relay Mounting -

Accessory GroLlps 51,52,53
RELAY. INTERPOSING -GENERATOR
307-0664 1 Voltage Codes 3,4,5D,7,

53,54,55D,57
307-0707 1 Voltage Codes 4X,54X
307-0708 1 Voltage Codes 9X,59X
RELAY, INTERPOSING - LiNE
307-1083 1 Voltage Codes 3,5 D,7,53,

550,57
307-1113 i Voltage Coaes 4,54
307-0663 1 Voltage Codes 4R,9X,54X,

59X

320-0221 : Limiter, Crar?king - Three
Wire Starting ~ircul[

RELAY, F)l~ASEPR(lTECTION
307-1114 1 Volfage Code 4
307-1081 “1 Voltage Code 5D
307-1119 1 Voltage Code 4X
307-1425 1 Voftage Code 9X
307-1081 2 Voltage Coc~e 7

REL.AY, TIME DELAY ON RETRANSFER - ACCESSORY
GROUPS 52,53,54,55
307-0724 1 Voltage Codes 3,4,5D,7,

53.54,55D,57
307-0722 : Voltage Codes 4X,9X,54X,59X

RELAY, TIMED ELAYONS TARTING-ACCESSORY
GROUPS 54.55
307-1158 1 Voltage Godes 3,4,5 D,7,53,

54,55D,57
307-1159 1 Voltage Codes 4X,9X,54X,59X
RELAY, TIME DELAY ON STOPPING -ACCESSORY
GROUPS 55

Voltage Codes 3,4,5 D,7,53,
54,55D,57

307-0724 1 2 Wire Starting Circuit
(C & D)

307-1419 1 3 Wire Starting Circuit (E)
Voltage Codes 4X,9X,54X,59X

307-0722 1 2 Wire Starting Circuit
(C & D)

307-1417 1 3 Wire Starting Circuit (E)
307-1450 1 Relay Package, Time Delay

on Pre-Heat - For 3 Wire
Starting Circuit (E) -
Optional Wire In

CHARGER PACKAGE, BATTERY - OPTIONAL WIRE IN
(See Separate Groups for Components)
305-0562 1 120 Volt AC Input, 12 Volt

DC -300 Milliampere Output
305-0563 1 208/240 Volt AC Input, 12

Volt DC -300 Milliampere
output

305-0568 1 208/240 Volt AC Input, 12
Volt DC -2 Ampere Output

305-0570 1 208/240 Vcdt AC Input, 24
Volt DC -2 Ampere Output

305-0569 1 480/600 Volt AC Input, 12
Volt DC -2 Ampere Output

305-0571 ‘1 480/600 Volt AC Input, 12
Volt DC -2 Ampere Output

SE N:30RPACKAG E, VO1-TAGE-dPTl ONAL WIRE IN
(See Separate Groups for Components)
300-1365 1 (Iver or Under Voltage

(120 Volt, 1 Phase)
300-1366 1 Over and Under VoltageRedistribution or publication of this document

by any means, is strictly prohibited.



REF. PART
No. No.

300-1367

300-1368

300-1372

300-1373

300-1374

300-1369

300-1370

300-1371

300-1375

(2TY.
USED

1

1

1

1

1

1

1

1

1

RELAY TYPE ACCESSORY PANEL
ACCESSORY GROUPS 51552,53,54,55

c)’T— —--- El/cl––

PA!3T’
DESCRIPTION

Over or Under Voltage
(208-240 Volt, 1 Phase)

Over and Under Voltage
(208-240 Volt, 1 Phase)

Under Voltage (208-240 Volt,
3 Phase)

Over Voltage (208-240 Volt,
3 Phase)

Over and Under Voltage
(208-240 Volt, 3 Phase)

under Voltage (220 Volt,
3 Phase)

Over Voltage (220 Volt,
3 Phase)

Over and Under Voltage
(220 Volt, 3 Phase)

Under Voltage (480 Volt,
3 Phase)

REF. PART QTY. PART

No. NO. USED DESCRIPTION

300-1376 1 Over Voltage (480 Volt,
3 Phase)

300-1377 1 Over and Under Voltage
(480 Volt, 3 Phase)

300-1378 1 Under Voltage (600 Volt,
3 Phase)

300-1379 1 Over Voltage (600 Volt,
3 Phase)

300-1380 i Over and Under Voltage
(600 Voit, 3 Phase)

‘ - Parts Included in 338-0923 Wiring Harness.
A - Parts Included in 338-0921 Wiring Harness.
t - Parts Included in 338-0930 Wiring Harness.
E - Parts Included in 338-0922 Wiring Harness.
# - Parts Included in 338-1058 Wiring Harness.
c - Parts Included in 338-1091 Wiring Harness.

II

,,

Redistribution or publication of this document
by any means, is strictly prohibited.
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REF. PART QTY. PART
NO. No. USED DESCRIPTiON

SENSOR PACKAGE, VOLTAGE - COMPLETE
(Optional Wire In)
300-1365 1
300-1366 1
300-1367 1
300-1368 1

1 812-0061 3

2 853-0003 3
3 332-0942 6
4 338-7004 1
5 301-4088 1

6 98-3084 1

7 356-0067 ?

8 332-1414 ?

-n /cl__

Cwer or Under (1)
Over and Under (1)
Over or Under (3)
Over and Under (3)

Screw, Machine - Round Head
(#6-32 X 3/8”)

Washer, Lock - E?’ (#6)
Tie. Cable
Harness, Wiring
Plate, Cover (Packages with Over

or Under Voltage Sensors)
Decal, Voltage Sensors

Graduated Voltage
Capacitator Assembly (Inciudes

Terminal find Leads)
Clamp, Loop

20 ?4

‘“-%
25

11 /=---
12

,ly-----

,6/----’

1
0

0

5

REF.
NO,

9
10

11
12
13
14
15

16
17

18
19
20
21
22
23
24

25

_—..—.. .,. I
&j-
Qj Th1“

G)L-——
..
.——:———..

3

PART QTY.
NO. USED

323-0765
812-0065 ;

860-0006 10
853-0003 10
301-4067 1
323-0814 2
332-2107 1

332-2114 1
TRANSFORMER
315-0360 1
315-0361 1
332-1937 1
332-1949 1
307-1157 1
332-0611 1
332-1948 1
331-0102 1
300-0780 1

307’-1131 1

‘“,.. ,084
e--—- .—- -- .-— .—

“0,,.0, SENSORS

G*, LI” AIEO

,0- !.0.
.,,,,, .,, n“

~ , ,, ,0. “o. ,0, ”

, ,, ,0S MOM 2>0”

, 00 .0, “0” ,40.
‘ 00 ,0, “o. 4$0”

; > 00 FOR NO” ,00”

L.. .

/

6

PART
DESCRIPT~ON

Socket, Relay
Screw, Machine - Round i-lead

(#6-32 X 5/8”)
Nut, Hex - Machine (#6-32)
Washer, Lock - ET (#6)
Rack, Chassis
Guide, Printed Circuit Board
Housing, Printed Circuit

Board Terminal
Plug, Keying

120 Volt, 1 Phase
208-240 Volt, 1 Phase
Block, Terminal
Strip, Marker
Spring, Relay Hold-down
Block, Terminal
Strip, Marker
Bushing, Snap
Module, Voltage Sensor

(See Separate Group for
Components)

R531ayRedistribution or publication of this document
by any means, is strictly prohibited.



VOLTAGE SENSOR PACKAGE - OPTIONAL WIRE IN -
ACCESSORY GROUPS 5!,52,53,54,55 (THREE PHASE)

OT ...--.%..............- D/cl .-----_.

986 7

J

REF. PART QTY.
?40. NO. USED

PART
DESCRIPTION

SENSOR PACKAGE, VOLTAGE - COMPLETE
(Optional Wire In)
300-1372

300-1373

300-1374

300-1369

300-1370

300-1371

300- 137!3

300-1376

300-1377

300-1378

:300-1379

300-1380

1

1

$

1

1

1

1

1

‘!

1

1

1

1 SCREW. MACHIN&

Under Voltage - 4,5D
Volt, 3 Phase

Over Voltage - 4,5D
Volt, 3 Phase

Over and Under Voltage -
4,5D Volt, 3 Phase

Under Voltage -4,
3 Phase

Over Voltage -220 Volt,
3 Ptlase

Over and Under Voltage -
4, 3 Phase

Under Voltage - 4X,
3 Phase

C)ver Voltage - 4~,
3 Phase

Over and Under Voltage -
4X, 3 Phase

Under Voltage - 9X,
3 Phase

Over Voltage - 9X,
3 Phase

Cwer and Under VoltRge -
9X, 3 Phaw

ROI.JNII lHEAf2 (#r3-32 X 3/8”)

“0(, ,., ,,”s0.,

.,., ”,,,”

,. ,,. ”

IA”,,,,,, ,“
1 73 ,0, “o” ,0, ,

! ,, PO, .0. 2,””

2 00 !0” ““. ,,0”
4 0. ,,,. .0” 4,0”
5 .0 )0, HO” 60..

REF.
NO.

2

3
4

5
6
7

8
9

10

11

//

/

3

\

‘/ ?, \\,
\,

.0 ... 1[
1?

,

‘, ~-__.LJiJ

‘\
\ I

‘—. . . . . . . .. —-*

PART QTY. PART
NO. USED DESCRIPTION

812-0061 ‘6 Under or Cwer Sensor
Package

812-0061 12 C)ver and Under Sensor
Package

WASHER, LOCK - ET (#6)
853-0003 6 Under or Over Sensor

Package
853-0003 12 Over and Under Sensor

Package
332-0942 9 Tie, Cable
HARNESS, WIRING
338-1005 1 220 Volt, 3 Phase
338-1006 1 208-240, 480, 600 Volt,

3 Ptrase
332-1951 1 Strip, Marker
332-1952 1 Block, Terminal
812-0065 2 Screw, Machine - Round Head

(#6-32 X 5/8”)
856-0001 2 Washer, Lock - EIT (#6)
860-0006 2 Nut, Hex - Machine (#6-32)

38_3084 1 Decal, Voltage Sensors
Graduated Voltage

CAPACITOR ASSEMBLY (includes Leads and
Terminals) NOTE.: Sensor backageswith Over
and Under Sensor’s useonecf each
capacitors)
356-0071 1 Over Voltage
356-0067 1 Under VoltageRedistribution or publication of this document

by any means, is strictly prohibited.



VOLTAGE SENSOR PACKAGE “ OPTIONAL WIRE IN “

ACCESSORYGROUPS 51,52,53,54,55 (THREE PHASE)

Cf’r –. ... . ..... .... El / c1 _ —

REF. PART (aTY. PART
No. No. USED DESCRIPTION

12 CLAMP, LOC)P
332-14’14 1 Over or Under Voltage

Sensors
332-1414 2 Over and Under Voltage

Sensors
13 NUT, HEX -MA~’ !INE (#8-32)

860-0006 :6 Over or Under Voltage
Sensors

860-0006 32 Over and Under Voltage
Sensors

14 WASHER, LOCK -ET (#6)
853-0003 16 Over or Under Voltage

Sensors
853-0003 32 Over and Under Voltage

Sensors
15 BLOCK, TERMINAL

332-1541 1 Over or Under Voltage
Sensors

332-1541 2 Over and Uncle{ Voltage
Sensors

16 STRIP, MARKER
332-1950 1 Over or Under Voltage

Sensors
332-1950 1 Over and Under Voltage

Sensors
17 GUIDE, PRI!’4TED CIRCUIT BOARD

3~3..08l4 1 Over or Under Voltage
Sensors

323-0814 2 Over and Under Voltage
Sensors

18 HOUSING, PRINTED CIRCUIT 60ARDTERMINAL
332-2107 3 Over or Under Voltage

Sensors
332-2107 6 Over and Under Voltage

Sensors
19 PLUG, KEYING

332-2114 3 Over or Under Voltage
Sensor

332-2114 6 Over and Under Voltage
Sensor

20 SCREW, MACHINE - ROUND HEAD (#6-32x 5/8’)
812-0065 2 Over or Under Voltage

Sensor
812-0065 4 Over and Under Voltage

Sensor
21 SOCKET, RELAY

323-0765 1 Over or Under Voltage
Sensors

REF. PART QTY.
NO. No. USED

323-0765 2

22 RACK, CHASSIS
301-4068 1

301-4068 2

23 RELAY, 24 VOLT
307-1131 1

307-1131 2

24 TRANSFORMER

315-0361 1
315-0362 1
315-0363 1

315-0361 2
315-0362 2
315-0363 2

PART
DESCF?WTION

Over and Under Voltage
Sensors

Over or Under Voltage
Sensors

Over and Under Voltage
Sensors

Over or Under Voltage
Sensors

Over and Under Voltage
Sensors

Over or Under Voltage
Sensors
4,511, 3 Phase
4X, 3 Phase
9X, 3 Phase

Over and Under Voltage
Sensors
4,5D, 3 Phase
4X, 3 Phase
9X, 3 Phase

25 SPRING, RELAY HOLDDOWN
307-1157 1 Over or Under Voltage

Sensors
307-1157 2 Over and Under Voitage

Sensors
26 BUSHING, SNAP

331-0102 3 Over or Under Voltage
Sensors

331-0102 6 Over and Under Voltage
Sensors

27 MODULE, VOLTAGE SENSOR (See Separate
Group for Components)
300-0780 3 Over or Under Voltage

Sensors
300-0780 6 Over and Under Voltage

Sensors
28 332-0765 1 Strip. Terminal - Over

Voltage Sensors -4
29 815-0122 1 Screw, Machine - Hex Head

(#6-32 X 1/2”) - OVW

Voltage Sensors -4

Redistribution or publication of this document
by any means, is strictly prohibited.



ACCESSORY GROUPS 51,52,53,54,55

(3T .— “- El /’ R .. ...

1 ‘2
16

;2 17
15 18 19

:
-7

4

r-
1

{.” I

1
..J

1

REF. PART CITY.
NO. No. USED

CHARGER PACKAGE
OPTl ONAL WIRE IN
305-0568 1

305-0570 1

305-0569 1

305-0571 1

1 812-0077 4

2 853-1005 4
3 860-0008 4
4 315-0:379 1
5 813-0099 4

6 853-0008
~

.
( 870-0053 5

I

,.’. - -..

//

- (,-ci

2
3

PART
DESCRIPTION

BATTERY (2 Ampere) -

3,4,5D AC input,
12 Volt DC OUtpLlt

3,4.5D AC I~pLit,

24 Volt DC Outpui
4X, 9X AC Input,

12 Volt DC Output
4x, 9X DC Input,

24 Volt DC OUtOLlt

Screw, Machine -’ Round l-lead
(#8-32 X 3/8”)

Washer, Lock - ET (#8)
Nut, Hex - Machine (#8-32)
Transformer, Battery Charger
Screw, Machine - Round Head

(#10-32 X 7/16”)
Washer, Lock - E-T (#IO)
Nut, Hex - Machine (+f10-32)

L +?: .~-...-.
t
!

L---’-2’

8 MO DIJLE, BATTE1?Y CF+ARGER (See Separate Groups
for Comporlents)
300-0793 1 12 Volt DC OLltpLlt

300-0794 1 24 VOlt [)G OUtpLlt

I

<6
7

REF. PART
NO. NO.

9 302-0807
10 301-4148
11 810-0081

12 856-0002
13 871-0007
14 853-0905
15 526-0048

16 812-0061

17 853-0003
18 860-0006
19 813-0116

20 304-0006
21 353-0046
22 321-0178
23 321-0180
24 332-2107
25 323-0814

332-2114

QTY.
USED

1
1
1

1
2
1
1

2

4
4
1

2
1
1
1
1
2
1

8

25

24

17

PART
DESCRIPTION

Ammeter, DC
Rack, Chassis
Screw, Machine - Round Head

Brass (#8-32 x 5/8”)
Washer, Lock - EIT (#8)
Nut, Hex - Machine (#8-32)
Washer, Lock - ET (#8)
Washer, Flat (.172” ID x

3/8” OD X 1/32” Thk)
Screw, Machine - Round Head

(#6-32 X 3/8”)
Washer, Lock - ET (#6)
Nut, Eiex - Machine (#6-32)
Screw, Machine - Round Head

(F I13.32 x 6-I/2”)

Washer, Centering
Resistor (.6-Ohm, 75 Watt)
Holder, Fuse
Fuse (1 Ampere, 600 Volt)
Housing, Printed Circuit Board
Guide, Printed Circuit Board
Plug, Keying

Redistribution or publication of this document
by any means, is strictly prohibited.



BATTERY CHARGER (300 MILLIAMPERE) PACKAGE (OPTIONAL WIRE IN) -
ACCESSORY GROUPS 51,52,53,54,55

o-r ..- _ ._...— - El/o — .—

\ , 26

27

2
18

19

2
3
28,.

I

‘9. !

17

15
16

/’=J
1

I 12
13

&
25

PART
DESCRIPTION

REF. PART QTY. PART REF. PART
NO. NO. USED DESCRIPTION No. NO.

CHARGER PACKAGE, BATTERY (300 Milliampere) - 12 810-0081

QTY.
USED

Screw, Machine - Round Head1

1
1
1
1
1
1

1
1
1
1
2

1
2
1
.

1

OPTIONAL WIRE IN Brass (#8-32 x 5/8”)
Washer, Lock - EIT (#8)
Washer, Lock - ET (#8)
Holder, Fuse
Fuse (1 Ampere)
Insulator, Resistor
Screw, Machine - Round Head

(#6-32 X 1-3/4”)
Rectifier, Full Wave
Insulator, Resistor
Resistor, Fixed
Washer, Fibre
Washer, Flat (.172” ID x

3/8” OD X 1/32” Thk)
Washer, Lock (#6)
Nut, Hex - Machine (#8-32)
Rheostat
Knob
Screw, Machine - Round Head

(#6-32 X 1“)

305-0562 1 1 AC Input,
12 Volt DC Output

3,4,5D Volt AC Input,
12 volt output

Screw, Machine - Round Head
(#6-32 X 3/8”)

Nut, Hex - Machine (#6-32)
Washer, Lock’ - ET (#6)
Panel, Battery Charger
Milliammeter, DC
Nut, Hex - Machine (#10-32)
Washer, Flat - Brass (.200” ID x

7/16” OD X 1/32” Thk)
Screw, Machine - Round Head

(#6-32 X 3/8”)
Nut, Hex - Machine (#6-32)
Washer, Lock - ET (#6)

13
14
15
16
17
18

856-0002
853-0005
321-0104
321-0067
304-0292
812-0072

305-0563 1

1 812-0061 4

2
3
4
5
6
7

860-0006 4
853-0003 4
301-4106 1
302-0489 2
871-0010 4
526-0049 4

19
20
21
22
23

305-0’129
508-0161
304-0538
508-0015
526-0048

812-0061 2 24
25
26
27
28

850-0020
871-0007
303-0117
303-0076
812-0068

8

9
10
11

860-0006 4
853-0003 3
TRANSFORMER

315-0009 1
315-0010 1

1 AC Input
3,4,5D AC Input

Redistribution or publication of this document
by any means, is strictly prohibited.



TRANSFER SWITCH ASSEMBLY (2 AND 3 POLE)
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TRANSFER S-WITCH ASSEMBLY (2 AND 3 POLE),

OT --------— — -

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

SWITCH ASSEMBLY, TRANSFER (Complete)

306-1146

306-1147

306-1148
306-1149

306-11.50

~fJ~-1~~1

306-1152

306-1153

306-0848

306-0849

306-0850
306-0851

306-0854

306-0855

306-0856
306-0857

1

1

1

1

1

1

1

1

1
1

1

1

1
1

2 Pole
Standard

no/120 volt
50/60 Hertz

208/220/240 Volt,
50/60 Hertz.

347 Volt, 50/60 Hertz
440/480 Volt

50/60 Hertz
Rear Connected

110/120 volt,
50/60 Hertz

208/220/240 Volt,
50/60 Hertz

347 Volt, 50/60
Hertz

440/480 Volt, 50/60
Hertz

3 Pole
Standard

110/120 Volt, 50/60
Hertz

208/220/240 Volt,
50/60 Hertz

347 Volt, 50/60 Hertz
440/480 Volt, 50/60

Hertz
Rear Connected

110/120 Volt, 50/60
Hertz

208/220/240 Volt,
Hertz

347 Volt, 50/60 Hertz
440/480 Volt, 50/60

Hertz

1 SWITCHING ASSEMBLY (See Separate Group for
Components)
306-1138 1
306-1139 1

306-0820 1
306-0821 1

2 306-0804 1
3 ACTUATOR, LINEAR

306-0838 1

306-0843 1

306-0842 1
306-0841 1

4 800-0004 4

2 Pole, 1 Phase - Standard
2 Pole, 1 Phase - Rear

Connected
3 Pole, 3 Phase - Standard
3 Pole, 3 Phase - Rear

Connected
Plate, Motor Mounting

110/1 20 Volt, 50/60
Hertz

208/220/240 Volt,
50/60 Hertz

347 Volt, 50/60 Hertz
440/480 Volt, 50/60

Hertz
Screw, Cap - Hex Head

(1/4-20 X 5/8”)
5 WASHER, LOCK - SPRING (1/4”)

850-0040 8 2 Pole, 1 Phase
850-0040 3 Pole, 3 Phase

6 NUT, HEX (1/4-20~
862-0001 4 2 Pole, 1 Phase
862-0001 5 3 Pole, 3 Phase

7 800-0187 4 Screw, Cap - Hex Head
(1/4-20 X 5“)

8 306-0602 4 Spacer, Actuator
Mounting

9 306-0642 1 Rod, Actuator
10 306-1038 2 Barrier, Arc Chute -

3 Pole, 3 Phase Units

Em ———

REF. PART QTY.
NO. No. USED

11 306-1041 4
12 306-0641 1

12A 308-0406 1

13 815-0364 1

14 98-3489 1
15 332-2211 3
16 BREAKER, C! RCUIT

320-0613 1

3ZU-UO1I
-------

1

320-0608 1
320-0609 1

17 812-0063 2

18 870-0183 2
19 336-2787 1

20 CAPACITOR
312-0202 1
312-0218 1

312-0205 2
312-0204 2

PART
DESCRIPT~ON

Barrier, Arc Chute
Cover Assembly, Auxi!iary

Switch (Includes Toggle
Switch and Leads)

Switch, Toggle (Part
of 306-0641 Cover
Assembly

Screw, Machine - Round
Head W/ET (#10-32 x 1/2”)

Label, instructions
Terminal, Receptacle

t 10/120 Vo!t,50/60
Hertz

208/22W24G VOi?, 50/60
Hertz

347 Volt, 50/60 Hertz
440/480 Voit, 50/60

Hertz
Screw, Machine - Round

Head (#6-32 x 1/2”)
Nut, Hex - W/ET (#6-32)
Leads - 347/440/480 Volt,

50/60 Hertz

110/1 20 Volt, 50/60 Hertz
208/220/240 Voit, 50/60

Hertz
347 Volt, 50/60 Hertz
440/480 Volt, 50/60

Hertz
21 SCREW, MACHiNE - FLAT HEAD (#10-32X 7/8”)

815-0165 2 110/1 20/208/220/240
Volt, 50/60 Hertz

815-0165 4 347/440/480 Volt,
50/60 Hertz

22 WASHER, LOCK - ET (#IO)
855-0008 2

855-0008 4

25 306-0331 2
26 306-0332 2

27 306-1385 2
28 800-0032 2

29 850-0045 2

30 306-0333 2
31 854-0007 2
32 812-0084 2

33 338-1097 1
35 332-0942 10
36 526-0018 10

37 800-0009 1

116/1 20/208/220/240
Volt, 50/60 Hertz

347/440/480 Volt,
50/60 Hertz

Cover, Contact (LH)
Cover, Contact -3 Pole,

3 Phase Units)
Rod End Assembly - Actuator
Screw, Cap - Hex Head

(5/16-18 X 1-1/4”)
Washer, Lock - Spring

(5/16”)
Cover, Contact (RH)
Washer, Lock * T
Screw, Machine - Round

Head
Harness, Wiring
Tie, Cable
Washer, Fiat (17/64” iD x

5/8” OD X 1/16” Thk)
Screw, Cap - Hex Head

(1/4-20 X 1-1/2”)

NOTE: To determine correct voltage, refer to your rrarneplate
and model identification in front of manual.

Redistribution or publication of this document
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TRANSFER SWITCH ASSEMBLY

(2 AND 3 POLE PROGRAMMED TRANSITION)
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TRANSFER SWITCH ASSEMBLY

(2 AND 3 POLE PROGRAMMED TRANSITION)

C)T .– --- — ----- u /.....----
REF. PART QTY. PART
NO. NO. USED DESCRIPTION

SWITCH ASSEMBLY, TRANSFER (Cmndek?)

REF. PART QTY. PART
No. No. USED DESCRIPTION

14 9a-3489 1 Label, in.structicns
15 332-2211 3 Terminal, Receptacle
16 BREAKER, CIRCUIT

320-0611 1 208/2201240 Volt,
50/60 Hertz

320-0608 1 347 Volt, 50/60 Hertz
320-0609 1 440/480 Volt, 50/60

Hertz
17 812-0063 2 Screw, Machine - Round

Head (#6-32 x 1/2”)
18 870-0183 6 Nut, Hex W/ET (#6-32)
19 336-2787 1 Lead Assembly - 347/

440/480 Volt, 50/60
Hertz

20 CAPACITOR
312-0218 1 208/220/240 Volt, 50/60

Hertz
312-0205 2 347 Volt, .50/60 Hertz
312-0204 2 440/480 Volt, 50/60

Hertz
21 SCREW, MACHINE - FLAT (#10-32 X 7/8”)

815-0165 2 208/220/240 Volt, 50/60
Hertz

815-0165 4 347/440/480 Volt, 50/60

2 Pole
Standard

208/220 Volt, 50/60
Hertz

240 Volt, 60 Hertz
240 Volt, 50 Hertz
347 Volt, 50/60

Hertz
440/480 Volt, 50/60

Hertz
Rear Connected

208/220 Volt, 50/60
Hertz

240 Volt, 60 Hertz
240 Volt, 50 Hertz
347 Volt, 50/60 Hertz
440/480 Volt, 50/60

Hertz
3 Pole

Standard
208/220 Volt, 50/60

Hertz
240 Volt, 60 Hertz
240 Volt, 50 Hertz
347 Volt, 50/60 Hertz
440/480 Volt, 50/60

Hertz
Ftear Connected

208/220 Volt, 50/60
Hertz

240 Volt, 60 Hertz
240 Volt, 50 Hertz
347 Volt, 50/60 Hertz
440/480 Volt, 50/60

306-1189 1

306-1189 1
306-1190 1
306-1191 1

306-1192 1

306-1194 1

306-1194 1
306-1195 1
306-1196 1
306-1197 1

306-1179 1
396-1180 1
306-1181 1
306-1182 1

Hertz
22 WASHER. LOCK - ET (#10)

855-0008 2’ 200/220/240 Volt, 50/60
Hertz

347/440/480 Volt,
50/60 Hertz

Cover, Contact (LH)
Cover, Contact -3 Pole,

3 Phase Units
Rod End, Actuator
Screw, Cap - Hex Head

(5/16-18x 1-1/4”)
Washer, Lock - Spring

(5/16”)
Cover, Contact (RH)
Washer, Lock - IT (#8)
Screw, Machine - Round

Head (#8-32 x 1”)
Harness, Wiring (Includes

Terrnina! Block)
Block, Tert,~inal (Part of

WirinS Harness #338-1115)
Screw, Machine - Round

Head (#8-32 x 3/4”)
Relay Assembly (Consists of

Indented Parts:)
Bracket, Relay Mounting
Relay, Time Delay
(Includes Mounting
Hardware)

208/220 Volt, 50/60
Hertz

240 Volt, 60 Hertz
240 Volt, 50 Hertz
347 Volt, 50/60 Hertz
440/480 Volt, 50/60

Hertz
Switch, Snap Action
Barrier, Switch

‘Tie, Cable
Washer, Flat (17/64” ID x

5/8” OD X 1/16” Thk)
Screw, Cap - Hex Head

(1/4-20 X 1-1/2”)

855-0008 4

2

2

2

2

2

2

6

2

1

1

4

1

1

1
1
1
i

2
4
10
10

1

25 306-0331
26 306-0332306-1184 1

306-1185 1
306-1186 1
306-1187 1

27 306-1385
28 800-0030

Hertz
1 SWITCH ASSEMBLY (See Separate Group for 29 850-0045

Components)
306-1138 1
306-1139 1

306-0820 1
306-0821 1

2 Pole, 1 Phase - Standard 30 306-0331
31 854-0007
32 812-0084

2 Pole: 1 Phase - Rear
Connected

3 Pole, 3 Phase - Standard
3 Pole, 3 Phase - Rear

Connected
Plate, Motor Mounting

33 338-1115

2 306-0804 1
3 ACTUATOR, LINEAR

33A 332-1541

34 812-0082208/220/240 Volt,
50/60 Hertz

347 Volt, 50/60 Hertz
440/480 Volt, 50/60

Hertz
Screw, Cap - Hex Head

(1/4-20 X 5/8”)
Washer, Lock - Spring (1/4”)
Nut, Hex (1/4-20)
Screw, Cap - Hex Head

(1/4-20 X 5“)
Spacer, Actuator Mounting
Rod, Actuator
Barrier, Arc Chute -

3 Pole, 3 Phase Units
Barrier, Arc Chute
Cover Assembly (Includes

Toggle Switch)
Switch, Toggle (Part of

306-0641 Cover Assembly)
Screw, Machine - Round

306-0843 1

1

1

4

9
5
4

4
1
2

4
1

1

4

306-0842
306-0841

35

301-4577
4 800-0004

5
6
7

850-0040
862-0001
800-0187

307-1628

307-1628
307-1629
307-1630
307-1631

8
9

10

306-0602
306-0642
306-1038

36 309-0297
37 306-0281
38 332-0942
39 526-0018

306-1041
306-0641

11
12

12A 308-0406

13 815-0364 40 800-0009
Head W/ET (#10-32 x 1/2”)

NOTE: To determine correct voltage, refer to your nameplate
d d l id tifi ti i f t f l
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TRANSFER SWITCH ASSEMBLY (4 POLE)
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TRANSFER SWITCH ASSEMBLY (4 POLE)

0/AT __________ —–-–.

REF. PART QTY. PART
Ne). NO. USED DESCRIPTION

REF. PART CITY.
NO. NO, USED

320-0608 2
320-0609 2

PAFIT
DESCRIH-ION

347 Volt, 50/60 He~tz
440/480 Volt, 50/60

Hertz
Terminal
Lead - 347/440/480 Volt,

50/60 Hertz Units

SWITCH ASSEMBLY, TRANSFER (Complete)
Standard

306-1507 “1 208/220/240 Volt, 50/60
Hertz

306-1508 1 347 Volt, 50/60 Hertz
306-1509 1 440/480 Volt, 50/60 Hertz

Rear Connected
306-1510 1 208/220[240 Volt, 50/60

Hertz
306-1511 1 347 Volt, 50/60 Hertz
306-1512 1 440/480 ‘dolt, 50/60

Hertz

24 332-2211 6
25 336-2787 2

26 CAPACITOR
312-0218 2 208/220/240 Volt,

50/60 Hertz
347 Volt, 50/60 Hertz
440/480 ‘dolt, 50/60

Hertz

312-0205 4
312-0204 4

1 SWITCHING ASSEMBLY (See !%marate Group for 27 SCREW, MACHINE - FLAT HEAD X RECESSED
(#10-32 X 7/8”)

Standard 815-0165 4 208/220/240 Volt,
Rear Connected 50/60 Hertz
Cover, Contact 815-0165 8 347/440/480 Volt,
Cover, Auxiliary Switch 50/60 Hertz
Screw, Machine - Round 28 WASHER, LOCK - ET (#IO)

Components)
306-1487 i
306-1488 1

2 306-1433 2
3 306-1430 2
4 815-0364 8

208/220/240 Volt,
50/60 Hertz

347/440/480 Volt,
50/60 Hertz

Switch, Auxiliary
Harness, Wiring (Includes

Terminal Block)
Block, Terminal (Part of

Wiring Harness)
Washer, Lock - IT (#8)
Screw, Machine - Round

Head (#8-32 x 1”)
Cover, Contact (LH)
Cover, Contact
Rod End, Actuator

Head x Recessed W/ET
(#10-32 X 1/2”)

Screw, Machine - Round
Head (#8-32 x 3/4”)

Cover, Load

855-0008 4

8

1
1

1

2
2

2
2
2
2
2

2
2

20

2

1
2
2

855-00085 812-0082 4

306-1434 1
ACTUATOR, LINEAR
306-0843 2

29
30

308-0406
338-1150

6
7

208/220/240 Volt, 50/60
Hertz

347 Volt, 50/60 Hertz
440/480 Volt, 50/60 Hertz
Screw, Cap - Hex Head

(1/4-20 X 5/8”)
Washer, Lock - Spring
Nut, Hex (1/4-20)
Screw, Cap - Hex Head

(1/4-2L X 5“)
Spacer, Actuator Mountir
Rod, Actuator
Barrier, Arc Chute
Barrier, Arc Chute
Cover, Auxiliary Switch
Rod Actuator
Tie, Cable
Label, Instructions
Screw, Machine - Round

Head (#6-32 x 1/2”)
Washer, Lock - ET (#6)
Nut, Hex (#6-32)

31 332-1541
306-0842 2
306-0841 2
800-0004 6

32
33

854-0007
812-00848

34
35
36
37
38

306-0331
306-0332
306-1385
850-0045
800-0030

9
10
11

850-0040 20
862-0001 10
800-0187 8

Washer, Lock - Spring (5/16”)
Screw, Cap ~ Hex Head

(5/16-18 X 1-1/6”)
Cover, Contact (RH)
Screw, Cap - Hex Head

(3/8-16 X 1-1/4”)
Washer, Flat (1 7/64” ID x

5/8” OD X 1/16” Thk)
Screw, Cap - Hex Head

(1/4-20 X 1-1/2”)
Cover, Motor Mounting
Rod End, Actuator
Washer, Lock - Spring (3/8”)

306-0602
306-1475
306-1038
306-1041
306-1580
306-1474
332-0942

98-3489
812-0063

8
1
2
4
1
1

10
1
4

Ig12
13
14
15
16
17
18
19
20

39
40

306-0333
800-0051

41 526-0018

800-000942

43
44
45

306-1432
306-1647
850-0050

853-0003 4
860-0006 4
BREAKER, CIRCUIT
320-0611 2

21
22
23

208/220/240 Volt,
50/60 Hertz

NOTE: To determine correct voltage, refer to your nameplate
and model identification in front of manual.
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PROGRAMMED TRANSITION

OT _____ El/ ——.

REF. PART QTY. PART
No. NO. USED DESCRiFJTION

SWITCH ASSEMBLY, TRANSFER (Complete)
Standard

~~~-1 597 1 208/220 Volt, 50/60
Hertz

306-1597 7 240 Volt, 60 Hertz
306-1598 1 240 Volt, 50 Hertz
306-1599 1 347 Volt, 50/60 Hertz
306-1600 1 440/480 Volt, 50/60 Hertz

Rear Connected
306-1601 1 208/220 Volt, 50/60 Hertz
306-1601 1 240 Volt, 60 Hertz
306-1602 1 240 Volt, 50 Hertz
306-1603 1 347 Volt, 50/60 Hertz
306-1604 1 440/480 Volt, 50/60 Hertz

1 SWITCHING ASSEMBLY (See Separate Group for

REF. PART QTY.
NO. NC). USED

26 CAPACITOR
312-0218 2

312-0205 4

312-0204 4

PART
DESCRIPTION

208/220/240 Volt,
50/60 Hertz

347 Volt, 50/60
Hertz

440/480 Volt, 50/60
Hertz

27 SCREW, MACHINE - FLAT HEAD X RECESSED
(#10-32)
815-0165 4 208/220/240 Volt,

50/60 Hertz
815-0165 8 347/440/480 Volt,

50/60 Hertz
28 WASHER, LOCK - ET COUNTERSUNK (#IO)

855-0008 4 208/220/240 Volt,
50/60 Hertz

3471440/480 Volt,
50/60 Hertz

Switch, Toggle
Harness, Wiring (Includes

Terminal Block)
Biock, Terminal (Part of

Wiring Diagram)
Washer, Lock - IT (#8)
Screw, Machine - Round Head

(#8-32 X 1 “)

Cover, Contact (LH)
Cover, Contact
Rod End Actuator
Washer, Lock - Spring

(5/16”)
Screw, Cap - Hex Head

(5/16-18 X 1-1/4”)
Cover, Contact (RH)
Screw, Cap - Hex Head

(3/8-16x 1-1/4”)
Barrier, Switch
Switch, Snap Action
Screw, Machine - Round Head

Components)
306-1487 1
306-1488 1
306-1433 2
306-1430 2
815-0364 8

855-0008 8Standard
Rear Connected
Cover, Contact
Cover, Auxiliary Switch
Screw, Machine - Round
Head (#1 O-32 x 1/2”)
Screw, Machine - Round

(#8-32 X 3/4”)
Cover, Load

208/2! 20/240 Volt,
50/60 Hertz

347 Volt, 50/60 Hertz
440/480 Volt, 50/60 Hertz
Screw, Cap - Hex Head

(1/4-20 X 5/8”)
Washer, Lock - Spring

(1/4”)
Nut, Hex (1/4-20)
Screw, Cap - Hex Head

(1/4-20 X 5“)
Spacer, Actuator Mounting
Rod, Actuator
Barrier, Arc Chute
Barrier, Arc Chute
Cover, Auxiliary Switch
Rod, Actuator
Tie, Cable
Label, Instructions
Screw, Machine - Round

Head (#6-32 x 1/2”)
Washer, Lock - ET (#6)
Nut, Hex (#6-32)

208/220/240 b’oit

50/60 Hertz
347 Volt, 50/60 Hertz
440/480 Volt, 50/60

Hertz
Terminal
Lead - 347/440/480

Volt, 50/60 Hertz

2
3
4

29
30

308-0406 1
338-1154 1

31 332-1541 1
812-0082 45

32
33

854-0007 6
812-0084 26

7
306-1434 1
ACTUATOR, LINEAR
306-0843 2 34

35
36
37

306-0331 2
306-0332 2
306-1385 2
850-0045 2

306-0842 2
306-0841 2
800-0004 88

800-0030 238
9 850-0040 18

39
40

306-0333 2
800-0051 210

11
862-0001 10
800-0187 8

41
42
43

306-0281 4
309-0297 2
812-0082 4

12
13
14
15
16
17
18
19
20

306-0602
306-1475
306-1038
306-1041
306-1580
306-1474
332-0821
98-3489

812-0063

8
1
2
4
1
1
1
1
4

(#8-32 X 3/4”)

208/220 Volt, 50/60 Hertz
240 Volt, 60 Hertz
240 Volt, 50 Hertz
347 Volt, 50/60 Hertz
440/480 Volt, 50/60

Hertz
Bracket, Ffelay Mounting
Washer, Flat ( /7/64” ID x

5/8” 00 X 1/16” Thk)
Screw, Cap - Hex Head

(1/4-20 xl-l/2’)
Washer, Lock - Spring

(3/8”)
Rod End, Actuator
Cover, Motor Mounting

RELAY, TIME DELAY
307-1628
307-1628
307-1629
307-1630
307-1631

44
1
1
1
1
1

1
20

2

2

2
1

45
46

301-4577
526-0018

853-0003 8
860-0006 8
BREAKER, CIRCUIT
320-0611 2

21
22
23

47 800-0009

48 850-0050320-0608 2
320-0609 2

49
50

306-1647
306-143224

25
332-2211 6
336-2787 2

NOTE: To determine correct voltage, refer to your nameplate
and model identification in front of manua!.
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SWITCHING ASSEMBLY (2 AND 3 POLE)

REF. PART QTY. PART’
N(J.

1

2

3

4

5

6
7

8
a.

10

11

12
13

14

15

16

17

19

20
21

22
23

25

Nt.1. IJstiI..l Wksut+lv I I!JP4

SWITCHING ASSEMBLY (Complete)
2 Pole, 1 Phase

306-1138 1 Standard
306’-1139 1 Rear Connected

3 Pole, 3 Phase
306-0820 1 Standard
306--082’1 1 Rear Connected
BASE

2 Pole, 1 Phase
306-1136 1 Standard
306-1137 1 Rear Connected

3 Pole, 3 Phase
306-~527 1 Standard
306-0659 1 Rear Connected
BLOCK ASSEMBLY -3 POLE, 3 PHASE UNITS
306-1050 2 Standard
306-~ 052 2 Rear Con neeted
BLOCK ASSEMBLY
306-1051 4 Standard
306-1053 4 Rear Connected
SCREW, CAP: HEX HEAD (1/4-20 X l“)

800-0007 16 2 Pole, 1 Phase
800-0007 12 3 Pole, 3 Phase
526-0018 26 Washer, Flat (17/64” ID x

5/8” OD X 1/16” Thk)
854-0014 24 Washer, Lock - IT (1/4”)
SCREW, CAP - HEX HEAD (1/4-20 X 1-1/4”)
800-0008 8 2 Pole, 1 Phase
800-0008 12 3 Pole, 3 Phase
306-0508 2 Arm, Interlock Assembly
$gQ. 9QQ3 2 Screw, Cap - Hex Head

(1/4-20 x 1/2”)

CONTACT AND BLOCK KIT (Includes Parts
Marked ‘)

306-1829 2 2 Pole, 1 Phase
306-1830 2 3 Pole, 3 Phase
STRAP, LOAD
337-0324 1 Standard

337-0231 1 Rear Connected ‘

337-0216 1 Strap, Jumper
STRAP, LOAD -3 Pole, 3 PHASE
337-0323 1 Standard
337-0231 1 Rear Connected
337-0217 1 Strap, Jumper -3 Pole,

3 Phase

LUG, SOLDERLESS - STANDARD CONNECT
332-1785 5 2 Pole, 1 Phase
332-1785 6 3 Pole, 3 Phase
SCREW, CAP - HEX HEAD (1/2-13 X 1-1/2”) -
STANDARD CONNECT
800-0092 5 2 Pole: 1 Phase
800-0092 6 3 Pole, 3 Phase
WASHER, LOCK - SPRING (1/2”) -
STANDARD CONNECT
851-0023 . 5
851-0023 6
STRAP, LOAD
337-0330 1
337-0231 1
306-0534 1
815-0446 4

166-0122 8
337-0319 1

815-0478 4

2 Pole, 1 Phase
3 Pole, 3 Phase

Standard
Rear Connected
Bar, Interlock
Screw, Machine - Round

Head W/lT (#t3-32 x
1/2”)

Spacer, Mounting Screw
Bar, Neutral - Standard

Connected
Screw, Cap - Hex Head

(#6-32 X 3-1/2”)

REF. PAFiT C!TY.
NC). No. USED

26 850-0020 4

27 860-0005 4
28 306-0253 2
29 815-0447 4

PART”
DESCRIPTION

Washer, Lock - Spring
(#6)

Nut, Hex (#6-32)
Lever
Screw, Machine - Round

Head W/lT (#8-32 x 3/4”1

30 SCREW, CAP - HEX HEAD (3/8-16X 1-3/4”) ‘
800-0053 4 2 Pole, 1 Phase
800-0053 6 3 Pole, 3 Phase

31 WASHER, LOCK - SPRING (3/8”)
851-0022 4 2 Pole, 1 Phase
851-0022 6 3 Pole, 3 Phase

32 SCREW, CAP - HEX HEAD (3/8-16 X 1-1/4”)
800-0051 2 2 Pole, 1 Phase
800-0051 3 3 Pole, 3 Phase

33 WASHER, LOCK - SPRING (3/8”)
851-0022 2 2 Pole, 1 Phase
851-0022 3 3 Pole, 3 Phase

34 WASHER, LOCK - SPRING (3/8”)
850-0050 2 2 Pole, 1 Phase
850-0050 3 3 Pole, 3 Phase

35 NUT, HEX (3/8-16)
862-? 003 2 2 Pole, 1 Phase
862-1003 3 3 Pole, 3 Phase

36 309-0297 6 Switch, Snap Action

37 812-0082 8 Screw, Machine - Round
Head (#8-32 x 3/4”)

38 ‘ 306-0636 4 Bracket, Auxiliary Switch,
39 306-0281 8 Barrier, Switcp :

42 SCREW, CAP - HEX HEAD (#8-32 x 3/8”)
815-0127 5’ 2 Polti, 1 Phase

815-0127 7 3 Po!6,:3 Phase

44 ‘CHUTE, ARC
306-0320 4 2 Pole, 1 Phase

306-0320 6 3 Pole, 3 Phase

45 SPACER, ARC CHUTE
306-0668 8 2 Pole, 1 Phase

306-0668 12 3 Pole, 3 Phase

47 SCREW, MACHINE - ROUND HEAD (#10-32 X

1-1/2”)
812-0087 8 2 Pole, 1 Phase

812-0087 12 3 Pole, 3 Phase

45 WASHER, LOCK (#8)
854-0007 8 2 Pole, 1 Phase

854-0007 12 3 Pole, 3 Phase

49 337-0216 1 Strap, Ground

50 526-0048 12 Washer, Flat (.172” 1!3 x
3/8” OD X 1/32” Thk)

51 306-1398 6 Bushing -3 Pole,
3 Phase Units

52 815-0485 4 *Screw, Shoulder (#10-32 x
3/8”)

53 850-0030 4 “Washe”r, Lock - Spring (#IO)

54 813-0109 2 ‘Screw, Machine - Round
Head (#10-32 x 1-3/4”)

55 870-0298 4 ‘Nut, Hex - Locklvg ‘
(#10-32)

56 306-0643 2 “Handle, Switch (RH)
57 306-0644 2 ‘Handle, Switch (LH)

58 813-0110 2 ‘Screw, Machine - Round
Head (#l@32 x 2“),
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SWITCHING ASSEMBLY (4 POLE)

FtEF. PART QTY. PART

No. Nc?. USED DESCRIPTlON

SWITCHING ASSEMBLY (Complete)

REF.
No.

X3

PART
No.

851-0023

cl-n’.
USED

4

2
2
4

8
8
4

20

8
2
4

6

6

2

2

4

4

2
4

8

8

1
4

4
4
8
4
12
8
8

12

12

6
12
2
4

4
A

PART
DESCRIPTl ON

Washer, Lock - Spring
(1/2”) - Standard Units

Bracket, Level
Lever
Screw, Machine - Roiknd

Head (#6-32 x 1-1/4”)
Washer, Lock (#6)
Nut, Hex (#6-32)
Screw, Machine - Round

Head (#8-32 x 1-1/4”)
Washer, Lock - IT

(#8)
Nut, Hex (#8-32)
Bracket, Interlock Bar
Screw, Cap - Hex Head

(1/4-20 X 1/2”)
Lug, Solderless - Standard

Units
Strap - Rear Connected

Units
Lug, Solderless -

Standard Units
Strap - Rear Connected

Units
Screw, Machine - x

Recessed W/lT (#8-32 x 1/2”)
Screw, Cap - Hex Head

(#6-32 X 3-1/2”)
Lever
Screw, Machine - Round

Head x Recessed
W/iT (#8-32 x3/4i; j

Screw, Cap - Hex Head
(3/8-16 X 1-1/4”)

Washer, Lock - Spring
(3/8”)

Bar, Interlock
Screw, Cap - Hex Head

(3/8-16 X 1-1/8”)
Washer, Lock - Spring [3/8”)
Nut, Hex (3/8-16)
Switch, Snap Action
Bracket, Auxiliary Switch
Barrier, Switch
Spacer, Mounting Screw,
Screw, Binder Head ,!

(#8-32 X 3/8”)

Screw, Machine - Round-
Head (#10-32 x 1-1/2”)

Washer, Flat (.172 ID x 3/8 00
X 1/32” Thk)

Chute, Arc
Spaer, Arc Chute
Spacer, Interlock
Washer, Lock - Spring

(1/4”)
Arm, Interlock Assembly
Washer, Lock - Spring

(3/8”)

306-14F?7 1
306-1488 1
BASE, SWITCH
306-1472 1
3C6-1482 1
306-1832 2

St~ndar6
Rear Connected 30

31
32

306-1426
306-1420
812-0070

1
Standard
Rear Connected
Kit, Contact

Replacement
Screw, Cap - Hex Head

(1/4-20x 1“)
Washer, Flat (17/64” !D x

5/8” OD X 1/16” Thk)
Washer, Lock - IT (1/4”)
Screw, Cap - Hex Head

(1/4-20 x 1-1/4”)
Bracket, Accessory Switch
Spacer, Lever
Screw, Machine - Round

Head (#8-32 x 3/4”)
Handle, Actuator - Half -

Right Side
Handle, Actuator - Half -

Left Side
Screw, Machine - Round

Head (#1 O-32 x 1-3/4”)
Nut, Hex - Self Locking

(#10-32)
Screw, Machine - Round

Head (#10-32 x 2“)
Screw, Machine - Shoulder
Washer, Lock - Spring (#IO)

33
34
35

850-0020
860-0005
812-0086

2

800-0007 223

4 526-0018 44 36 854-0007

3i’
39
40

860-0008
306-1423
800-0003

5
6

854-0014 40
800-0008 16

306-1431 4
306-1427 2
812-0082 16

7
8
9

332-206641

41 337-0232
10 306-0643 4

42 332-2066
306-0644 411

42 337-0232
12 813-0109 4

43 815-0446
13 870-0298 8

44 815-0478
14 813-0110 4

45
46

306-0253
815-044715

16
17

815-0485 2
850-0030 2
STRAP, LOAD
306-1454 1 47 800-0051Standard (Includes

Parts Marked “)
Rear Connected337-0231 1

STRAP, LOAD
306-1453 1

48 851-0022
18

306-1473
800-0051

Standard (Includes
Parts Marked *)

Rear Connected

49
50

337--0231 1
STRAP, LOAD
306-1458 1

51
52
53
54
55
56
57

850-0050
862-0003
308-0297
306-0636
306-0281
166-0122
8?5-0127

19
Standard (Includes

Parts Marked “)
Rear Connected337-0231 1

STRAP, LOAD
306-1442 1

20
Standard (Includes

Parts Marked A)
Rear Connected

‘Insulator Sleeving
‘AStop, Bar
‘AScrew, Machine x

Recessed W/lT
(#8-32 X 3/8”)

●AWasher, Lock - IT
(#8)

Strap, Jumper
Strap, Jumper
LtJg, Solderless -

Standard Units

t3crew, Cap - Hex Head
(1/2-13x 1-1/2”) -

Standard Units

237-0231 1

898-1082 3
306-0313 3
815-0046 8

58 812-008721
22
23 59 526-0048

60
61
62
63

306-0320
306-0668
306-1424
850-0040

854-0007 824

25
26
27

337-0364 2
337-0371 4
332-2017 4 64

65
306-0508
851-0022

800-0092 428

‘ - Parts included in 306-1452, 306-1453 and
306-1454 Load Strap Assemblies.

A - Parts included in 306-1442 Load Strap Assembly.
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